FRI'.'INDVDST

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models
P-740 & P-740TRC P-860 & P-S60TRC
P-800 & P-SOOTRC P-862 & P-S62TRC

P-920 & P-920TRC P-920-98 & P-920-98TRC
No. C160

09/97



Copyright © Les Machineries Pronovost Inc., 1997

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

i
2

th

LRI~ - -

11
12

Item Page
INtroduction ....ucucimserrsesmsssvsreses . satsacasensesnsnnenesansensanenusananes aveseenseninans TP 5
Safety viciriccnsarerasnsnin beatasebsabennanensassosss s s e R asbasans 6
GENEral SAMELY ...cvviviviiiic i e 6
Safety in OPEration ..........occcerieirerninetere et ettt sssas e erenerenens 6
Safety With MaNENANCE ..o ssses st e seses s ssesenne 7
Safety in TTANSPOIL ..ot res s ss s e sres b res e esenesssareseane 7
Safety 1N SEOTAZE ..vvvveriiriie st e bbb bsbesas s e b aes b erse e e 7
DecalS ..nivesunsnssnssmminsmarenssensenssssisnassens vatnasnsnesanenasaaasnanas seerensassesnnnsnana sersears 8
SALELY DECALS c...cvviictitcnr e et eb bttt st st an et enen s s s 8
Maintenance DECALS .......ccoeuirieiereieeiin e esesiessss e ase e e e s eerese o eresesenss 10
Assembly weciiiesnreirsisne P sxsnssssasesssensasises S, 11
General asSEMDBIY ....ccciiiiiviircnere e e nes 11
11721 2 11+ T OO eratsssnasnecsesssaanssusnan sasasersnssssnsserans sasensnesassasenstasesasnbas 12
Basic Start-up Procedures ... sss s s senssessens 12
Maintenance ... sravsnsanereenssnsnnsinennan sasassanstr sttt w13
Storage i Wressresntsnsansasnesessanan R vesssnabnbsresnsansanens e aRa s eraseasassniasssestrs 14
Trouble Shooting ..., S S &1
Specifications ... rersassanssassestsessbasas B —— 17
Parts List ... N vrsssenssassassesnssstnn S—— .18
Snowblowers P-740 P-800 P-860 ...........c.ccoeuiirirenenissssssseessesesesesesesessssesasssns 18
Snowblowers P-740TRC P-800TRC P-860TRC .......c.coouieererireiriiinsesienrervensennas 21
SNOWDBIOWET P-BOZ .....oevveriiriiereinceist i st eseas s r s nnss e ess st mnne s 24
SNOWDIOWEr P-862TRC ..ot s s s s essases s s e 27
Snowblower P-920 P-920-98 ..o sessssssssssseebe e eenenenene 30
Snowblower P-920TRC P-920-98TRC ......cccourviiniiiriisinistmsiseeeeseeseenssesesessrasesess 33
Manual Chute Kit M-7486 ......cccovreereriieiieciris et cessssiens oo senese s s seesesenenanan 36
Semi-industrial Chute PSI-7486 .........ccoviiviieinieirnieeess e cs s 37
Industrial Chute PC-T486 ..........ccovurvreiriiricnieieienssssie i insssssss s esssesiesesesesesessssesens 38
Heavy DUtY Kit ...c.cocirieiiiiericiiniesissiesie s iessssseseseasereasnsesmsnsssssseesssssssssssns 39
PT.O.Shaft 8114 ....oiiiiiierireei e sse b sssanane 40
P.T.O. Shaft 8202 .......c.ccoevvreene, e eh Nt b e n e e e e e e R e e R s r e R et e e et aaenebrersherton 41
P.T.O. Shaft 9225 ...t nases s st ssa e sssssssss s esesas 42
P.T.O. Shaft 9500 ...t sttt enonas 43
Gear BoxX 8251 .t e 44
Gear BOX 9522 .. e e gt st ns 45
Gear BOX D307 oottt et sa b st be e e ererarene 46
Cylinder 25TROB ... ra ettt s s ns st benssans 47
Hydraulic Motor DH 250 & DH 315 ..ot sssssenenns 48
Torque CRart ..o, .. 49
WAKTANLY wieriiisieiisenisisiiasssriisisimsesasssisssssonssninsisessesassmnssnsesssessssssasassssesesasssasasnasnsns w30







m

INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement,

The model and serial numbers are on the name plate
shown on Fig. 1.

Figure 1

MODEL:

SERIAL NO:

BB &

DATE OF PURCHASE:




2

SAFETY

GENERAL SAFETY

WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «SAFETY ALERT) is used in this manual
and on the safety decals on the Snowblower. It warns you
of the possibility of danger. Carefully read, understand and
follow all safety recommendations before operating the
Snowblower.,

1)

2)

3)

4)

5)

6}

7

Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency,

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any nen authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective parts or
if damaged in any way. Have it repaired before
operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 49.

Avoid wearing loose fitting clothing when working
with the Snowblower. These could get entangled in
moving parts of the equipment and cavse accidents.

8)

9)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect afl

areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

11} Never operate your Snowblower in poor visibility or

without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4

5)

6}

7

8)

9

Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non
ventilated area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make sure the P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the
auger and drum areas are free of ice.

Put P.T.O. conirol in neutral position before starting
engine.,

Keep hands, feet and clothing away from moving patts
of the Snowblower. Stay away from the discharge
chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the 2)
P.T.O., stop the engine and relieve all hydraulic
pressures.
3)

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper 1)
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals. 2)
This may cause serious injuries.

15} Always reduce operating speed in slippery conditions. 3)

16) Be careful when backing-up, make sure you have good
visibility, 4)
17) Always be on the lookout for objects which may enter

the Snowblower, 5

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration. 6)
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.Q., lower

Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

Never perform any work under the Snowblower while
it is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

On public roads, use proper safety lights and check
local regulations.

Be alert while driving on the road. Never catry
passengers.

Always disengage P.T.O. while moving from one area
of work to another.

It is recommended to use both brake pedals ‘
simultaneously for better control, |
i

The recommended road speed should be such as to
maintain full control over steering and braking.

Be careful while backing up, make sure you have good
visibility. -

the Snowblower, put transmission in neutral, apply SAFETY IN STORAGE ;
parking brake, stop engine and remove the key from the
ignition. 1) Provide adequate supports to prevent any accidental

SAFETY WITH MAINTENANCE 2)

I} Perform the Snowblower maintenance according to
recommendations contained.in this manual.

overturning of the Snowblower.

Do not let children play in the arca where the
snowblower is stored.



h
DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A ATTENTION

FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL. _
TQO AVOID SERIOUS INJURIES, KEEP CLEAR OF

KEEP HANDS, FEEF AND CLOTHINGS AWAY FROM POWER
EQUIPMENT WHILE IN OPERATION.

DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE

STARTING TO ADJUST OR LUBRICATE.
POUR EVITER DES BLESSURES GRAVES SE TENIR

LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.
e

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION,

Figure 4

Decal B ' Part no.: A101
GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES
ELEMENTS MOBILES Ot ROTATIFS,

AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR,

ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

CARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTEUR EN PI.ACE."

Figure 2
Decal A Part no.: A102 Figure 5



DECALS (cont'd)

A ATTENTION

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER
TAKE-OFF,
L |
POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE,

N'UTILISER QU'AVEC UNE PRISE DE
FORCE A 540 rpm,

A\ DANGER

oHIELD MISSING

DO NOT OPERATE
Decal C Part no.; A107

\\\ ADANGER///.

Figure 7

Decal D Part no.: A103

ENVELOPPE PROTECTRIGE
MANQUANTE
NE PAS UTILISER

DANGER

Decal E Part no.: A108
-9.

Figure 8

Decal E in Fig. 9 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in
place. It must never be visible when you operate the
equipment.




DECALS (cont'd)

4\ DANGER 4\

ROTATING DRIVELINE
COMTACT CAN CAUSE DEATH

KEEP AWAY'!

DO NOT OPERATE WITHOUT
ALL ORIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN PLAGE
DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

DRIVELINE SHIELDS THAT TURN
FRAEELY ON DRIVELINE

ARBRL DE TRANSMISSION

TOUT CONTAGY PEUT £ETRE MORTEL
RESTEZ ELTIGNE :

PEUT AGRIPPER VETEMENTS

NEPAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DE L'ARBRE DE TRANSMISSION, DU
TRAACTEUR ET DE LA MACHINE.

FINER SECURITAIREMENT LES
DEUX EXTREMITES DE L'ARBRE DE
TAANSMISSION.

S5'ASSURER QUE LES ENVELOPPES
PROTECTRICES TOURNENT LIBRE-

MENT SUR L'ARBRE DE TAAN-
SMISBION

Figure 10
Decal F

Part no.; A 109

1gure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more
details.

Figure 12

Figure 13

Figure 14
Decal G

Part no.: A 105

Part no.: A 106

ATTENTION

CHECK OIL LEVEL
PERIODICALLY,

VERIFIER LE NIVEAU
D’HUILE PERIODIQUE-
MENT.

Part no.: A104



“
ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

3) Install P.T.O. shaft with the shear pin end onto
the Snowblower gear box (Fig. 17). Then attach
. : safety shield support chain as shown (Fig. 18).
Figure 16 WARNING: The telescoping tubes of the drive
shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

4) If you install a hydraulic cylinder on the chute
deflector, use model 25TRO8 cylinder.

5) If equipped with a rotating drum, install a
hydraulic cylinder model 25TR0S.

6) Install the chute rotation mechanism.

Figure 17

Figure 18

-11-



h
STARTING-UP

START-UP PROCEDURES

1) Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

2} Lubricate all points with a good quality
multipurpose grease.

3) Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 2 3/4" and 3 1/2".

Figure 23 4) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 49.

5) Adjust skid shoes according to ground conditions
(Fig. 23).

6) Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 24).

7) Make sure of a 540 RPM input to your
snowblower.

8) Check impeller adjustment. The tip of the blades
‘ should be approximately 1/8" to 3/16" from the
Figure 24 discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 25).

Figure 25

-12-



MAINTENANCE

1} Wipe off all grease fittings with a clean cloth 6) Check oil level in gear box once a month. If
before adding grease in order to avoid injecting necessary add oil.
dirt and sand.
7) Check tension of drive chain every 25 hours of
2) Repair or replace damaged grease fittings. operation and adjust if necessary.
3) Lubricate all grease fittings every 10 hours of 8) Check for tightness of bearing collars every 50
operation. hours of operation,
4) Oil drive chain every 8 hours of operation. 9) Change gearbox oil once a year. Use gear box oil

S.AE. W90 rated API, class GL-5.
5) Lubricate P.T.O. shaft as indicated below:

10) Check all nuts and bolts once a year. If necessary
use torque chart on page 49.

11) Standard scraper blades are reversible. Reverse
when one edge is worn out.

12) Always use Grade 5 shear bolts.
Pull out the P.T.O. and lubricate between the two

tubes with low temperature grease.

-13.



e ———————————————————————————
STORAGE

1) Store the Snowblower in a cool, dry place. 5) Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.
3) Keep all piston rods in the retracted position. This
will assure better protection against the elements. 7) Lubricate all points before storage.

4) Clean your Snowblower.

-14-



%
__'_—_-_u_-_-__.___
TROUBLESHOOTING

P.T.0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations,

- Replace defective U-joints.

- Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

- Gripping or premature wear of
telescoping members.

Too much sliding under load.

‘Tube overlap too-short: mini-
mum recommended is 6".
Insufficient lubrication.
Contaminants (sand, etc.).

- Avoid raising snowblower while
in operation.

- Readjust 3-point hitch in order
to position the snowblower
closer to the tractor,

- Follow lubrication
recommendations.

- Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

- Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

- Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

-15-




m

TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

- Tractor RPM too low.

- Gap too wide between impeller
blade tip and drum outlet wall.
- Insuffucient tractor HP.

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Adjust impeller blades closer to
drum outlet (1/8" to 3/16").

- Reduce travel speed.

- Frequent plugging of discharge
chute.

Tractor RPM too low.

- Tractor RPM reduced too early
with snow stiil in the
snowblower.

- Slippage of PTO clutch
mechanism.
- Wet snow condition.

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Make sure the snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

- Repare clutch.

- Reduce travel speed.

- The impeller will not turn.

- Shear bolt broken on drive shaft.

- Replace shear bolt.

- The auger will not turn.

- Shear bolt broken on drive shaft.

- Shear bolt broken on auger drive
shaft,

- Broken drive chain.

- Replace shear bolt.
- Replace shear bolt.

- Fix or replace chain.

- The rotating drum will not turn.

- Rotating drum shear bolt broken.

- Ice accumulation.
- Wrong hydraulic connections.

- Replace shear bolt.
- Remove ice.
- Check hydrautic connections.

- 'The chute will not turn,

- Ice accumulation.
Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

-16 -




SPECIFICATIONS

Snowblower model P-740 | P-740 | P-800 | P-800 | P-B60 | P-860 ;| P-862 | P-862 | P-92G | P-920 | P-920 | P-920
TRC TRC TRC TRC TRC -98 | -98TRC
Horse power recommended {min - max) | 30-50 | 30-50 | 40-65 | 40-65 | 50-75 | B0.75 | 50.75 | 50-75 | 75-100 | 75-100 | 76-100 | 76-100
Working width {inches) | 74" { 14" 80" 80" 86" 86" 86" 88" 9z" 92" ag" 98"
{centimeters) | 188 | 188 203 203 218 218 218 218 234 3 249 249
Cutting height {inchesy | 38" | 35" 35" 35" ar " 43" 43" KPS RYa 3 3r
(centimeters) | 89 89 89 89 94 84 108 109 o4 94 94 94
Impeller diametar {inches) | 28" | 26" 26" 26" 28" 28" 28" 28" 30" 30" 30" 30"
{centimeters) | 66 66 66 66 71 " 71 i 78 76 76 76
Depth of drum {inches) [ 12" | 12" 12" 2" 12" 12" 12" 12" 12" 12" 12" 12"
{centimeters} | 305 | 305 J05 | 305 | 305 | 305 | 365 [ 305 [ 305 | 305 | 305 305
Impeller blades 4 4 4 4 4 4 4 4 5 5 5 5
Size of impeller shaft (inches) | 19(16"|1 916" | 19/16" | 19/18"] 19018" | 19/16" |18/16"| 19116 2" 2" 2" 2"
{centimeters) | 3.97 | 3.97 397 | 397 | 397 | 397 397 | 397 | 508 | 508 | 5.08 5.08
Height - lmpeller center {inches) | 16%" | 16%" 16%" | 16%" | 17%" [ 17%" | 17%" | 17%" | 18%" | 18%" | 18%" | 18%"
(centimeters) | 41.9 | 41.9 419 | 419 | 445 | 445 | 445 | 445 | 470 | 47.0 | 470 | 470
Impeller RPM 540 | 540 540 540 540 540 540 540 540 540 540 540
Number of augers 1 i 1 i 1 1 2 2 1 1 1 1
Main auger diameter {inches} | 23" |} 23" 23" 23" 23" 23" 23 23" 23" 23 23" 23"
{centimaters) | 98 58 58 58 58 58 58 58 58 58 58 ha
Upper auger 13"133 ¢cm diameter - - . . - - Std. Std, - - - -
Drive chain - main auger 80 80 80 80 80 80 80 80 80 80 80 80
0il bath sealed gear hox Std. | Std. Std. Std. Std. Std. Std. Std. Std. Std. Std. St
Choice of Manual Avail, Avail. Avail. Avail. Avail. Avail.
chute rotation | Hyd. eylinder - - . - . .
mechanism Hyd. motor Avail, | Avail. Avail. | Avail. | Awail. | Avail. | Avail. | Avail. | Avall. | Avail. | Avail. | Avail.
Number of shear bolt 2 3 2 3 2 3 2 3 2 3 2 3
Hitch catefgory 182 [1&2 182 | 1&2 ] 1&2 | 1&2 |1&2 | 1&2 2 2 2 2
Balanced impeller Std. | Std. Std. Std. Std. Std. Std. Std. Std, Std. Std. Std.
Balanced auger Std. { Std. Std. St Std. Std. Std. Std. Std. Std. S, Std.
Drum rotation Hyd. cylinder Std. Std. Std, Std. Std. Std.
mechanism Hyd. motor . - - -
1000 to 540 RPM reducer Opt. Opt. Opt. Opt.
Scraper blades | $td. steel - not rev. - - - . . . . . - - . -
Std. steel - rever. Sid. | Std. Std. Stil. Sid. Std. Std. Std. Std. Std. Std. Std.
Hd. steel 3/8"x2%" - . . . - - - - - . . -
H. steel 112" x 4" |  Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Hd. steel 1/2" x 6" | 0Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Adjustable Standard steel Std. | Std. Std. Std. Std. Std. Std, Std. Std. Std. Std. Std.
skid shoes CHT-360 steal Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Full flight auger (industrial) Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Semi-industrial chute Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Dpt. Opt. Cpt.
Industrial chute Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
24" or 48" {61-122cm) chite extension Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Hydraulic telescopic industrial chute - - - . . -
Deflector manual or hydraulic Avail. | Avail. Avail. | Avail. | Avail. | Avail. | Avail. | Avall. | Avail. | Avail. | Avall. | Avail.
Bearing [ ductile iron casting Std. | Std. Std. Std. Std. Std. Std. Std. Std. Std. Std. Std,
Lateral blades Opt. | Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
P.T.0. (standard) No.5 | No. b No.5 | No.5 | No.6 | No.6 | No.6 | No.6 | No.8 | No.B | No.8& i No.8
P.7.0. (optional} . . - - . . - . No.9 | NO.9 | No.9 | NO.B
Waight {approx.} {lbs) | 1160 { 1330 1202 | 1372 | 1259 § 1432 | 1440 | 1609 | 1650 | 1800 | 1700 | 1850
{kg)| 522 | 599 541 617 567 644 648 724 748 816 771 839

Specifications subject to change without notice.

-17-




SNOWBLOWERS P-740 P-800 P-860




m

SNOWBLOWERS P-740 P-800 P-860 (cont'd)

REF.

Coo~-~-NoOW;mbkWN-=-aa

BWWWWWWWWWWWWWWNRPNNMRMNMNMRMNMNMMNROMNRMA 3 2 03 o 3 ey o3 3 s
COONOOAOMNTDEWON_OOCENOANDERALNDCOR I~ AWN-OD

PART #

140-00921
140-00931
140-00911
125-0715
110-04182
Std.
130-08161
Std.
110-05491
8297
140-01861
Std.

8218

Std.

8220

8251

Std.

8199

8005

8036

8936

Std.

8004

8114

8202

8935

Std.

8016

8182

6466
110-05631
110-05641
110-05651
Std.

Std.
150-01491
8184

8009

Std.

8011
110-03151
190-01441
26A80
59-80

150-00381
0287

Sta.
110-01211

DESCRIPTION QTyYy
o o

N 88

[+ I < T .
Reversible scraper blade 3/8" X 4" X 671" 1g ....cvovvieeieeeeeeeee e 1T - -
Reversible scraper blade 3/8" X 4" X 73%" G oo oveeee e v eee e, -1 -
Reversible scraper blade 3/8" X 4" X 79" G oovvveeeeeeeeeeeeeeee e se e - -1
Plow bolt 7/16" x 1%4" Ig + nut & 10CKk WaSHET .......oovvveeeeeeeeeeeeeeeseeeeeee oo 7 8 8
SProcket Q00N ..o e opt. opt. opt.
Hexagonal socket set screw 3/8" NC X 3/8" [0 {2) ..ovvveeeeeeeeeeecereeeeeeeera, opt. opt. opt.
GUAND ... bbb ea bttt er et er et esb s e e e eeeearese st et s eneeeeneees opt. opt. opt.
Boulon 7/16° NG x 1 1/4" Ig + écrou & blocage de nylon + rondelle plate (2) ........o.e........ opt. opt. opt.
Skid SHOE (FGht SIAB) ..o et se et e bt 1 1 1
Safety square pin 3.5 MM X 84 MM ..ot et s st 2 2 2
Skid SNOBS IOCK ...ttt er et et es 2 2 2
Bolt 5/8" NC x 8" Ig+ nylon lock NUt ... se st 2 2 2
SHOTAGE SUPPOT ...cee ettt et ettt ettt e e s et et e teeseeeeseeeres 1 1 1
Bolt 72" NC x 1" Ig Hock washer + 6 flat Washers ...............oooovveeeeeeeeseseesn, 8 8 8
StOrage SUPPOIE PIN co...vieeceee ettt ee e s e e e ee e e e eesesaees 1 1 1
GRANBOX T2TD ..ot e bbb et e e vt st ansseeeseens e 1T 1 1
Hiteh Pin €lip 132" .o ettt 3 3 3
Adjustment plate for gear box + 4 nUts 1/2" NC ..o 1 1 1
B-POINES SIAG DA ...ttt eee et e e ete s e eesesseeesbees 2 2 -
3-POIES SIHE DA ..o ettt et s e e - - 2
RIGNEIOWET DO ..o ettt I I
Bolt 5/8" NC x 2" 1g + NUION TOCK NUL.......o..ovirie oo e e 2 2 2
Pincategory 1 &2 . sttt et aes 2 2 2
P.TLO. Shafl .ottt et st e et e e 1 1 -
P.T.O SR8 ettt ettt - -1
LEf IOWBE NIECH ....ociioe e e e 1 1 1
Bolt 3/4" NF x 4%" Ig grade 8 + nylon lock Nt ..............cocoevriiiiccee e 1 1 1
UPPET RIECH ... et ettt e st e e e et 1T 1 -
UPPEN NIECH ...t et ettt st ee e ee e e eeen - -1
Splined adaptor 1/4"-19 (Weldet) .....ce e e 1 1 1
Auger drive shaft 26 7/16" Ig overall (includes no. 25and 29) ............ccooveeeeeenne. 1 - -
Auger drive shaft 29 7/16" Ig overall (includes no. 25and 29) ............ccocccovemnne.. - 1t -
Auger drive shaft 32 7/16" Ig overall (includes no. 25 and 29) .........ccooveveeeeeemenns.. - -1
Bolt 3/4" NC x 3" Ig + nylon I0CK NUL .....cooviiiririeeeeece et ean e 1 1 1
Bolt 1/4" NC x 2" Ig grade 5+ nylon [eck UL ... 1 1 1
Bushing %" 1.d. x 7/8" 0.d. x %" Ig (Welded) ........c.coeeeeveveiiieeeeee s aene 2 2 2
Sprocket #80 + shearplate (includes NO. 31) ... 1 1 1
Brass bushing 1%" i.d. x 1%2" 0.d. X 1 3MB" Ig..ooveeeceeeeeeeece e 2 2 2
Grease fitting %4™28 SIraight ... s e e et 5 5 5
Bearing 174" + flange ... et e e e 2 2 2
SKid Shoe (Ieft SIde) ... e 1 1 1
Chai #B0 X 78" I .. ettt r e r et st et e eeeeeeeeens 1 1 1
Connecting INK #80 ... e ettt e eee e reren 1 1 1
OfSBLIINK oo e et eene 1 1 1
FrAame P-740 ... st et bttt ne et e rens 1 - -
Frame P-BO0 ... ... iiniiiieeee et e res e s s s e e s e s e - 1 -
Frame P-860 ...t et et st eee e e ee e - -1
s 1= g - v O TRV 1 1 1
Idler sprocket #80 (SEEI) .........ccccee e 2 2 2
NUE 7B NG .t e ettt ee sttt r et st eeeeeeenen 2 2 2
Lo L= OO TSROV U TR TUTTOION 1 1 1



m

SNOWBLOWERS P-740 P-800 P-860 (cont'd)

REF.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

85

67
68
89
70
71
72
73
74
75
75
75
76
76
77
78
79
80
81
82
83

85

PART #

110-01231
110-01221
9473

Std.
110-01851
Std.

Std.

Std.
348-44500
Std.

8125
110-01271
130-02001
Std.

8018

Std.

8146

8145

3112

Std.
140-00881
110-01111
Std.

Std.
110-01341
Std.
120-00731
8011-C
Std.

8226

8227
8166-M
8165

8185

8023

8024

8025
110-01871
110-01881
Std.

8166

8149

8030

Std.

Std.

Stdt.
130-08151

DESCRIPTION QTy
-
AR
o A o
Threaded rod for idler adjustment + nut 716" NC ..., 1T 1 1
Threaded tube for idler adUSIMENL ...t eee e 1 1 1
COMPreSSION SPIING ....ccoov ittt est e e ee e ee et e e s e ee et eeens 1 1 1
Bolt 3/4" NC x 2 1/2" Ig + &crou & blocage de NYIoN ...........cceccoreeeeeeecrereerssneens 2 2 2
Chain QUANT ..ottt e et eeeneeee e et t1 e 1T 1 1
Bolt 7/16" NC x 1" Ig + nylon 10k NUL..........ccovoviieeeeeces e 5 6 5
Bolt 7/16" NC x 1%2" Ig + nylon 106K NUL ... ceesre e, 16 16 18
Flat Washer 58" ... ... ettt essee e s es 1 1 1
Nyton [ocknut 5/8" NC thil......covviiieeeeeeeeeecee e e oo 1 1 1
ROI PN BITB" X 2" Ig ..o ettt et et eeee e eeeertatane 2 2 2
RUBBEI FASIENEI ...ttt ettt 17 1 1
Chain QUANT COVET .......ocoeiiiiirr ettt et st ee e en e eeneeen 1t 1 1
Inside guard (WBIHEAY ...t et st ese e st se et abess 1 1 1
Bolt 3/8" NC x 1”19 + NYION T0CK NUL ........coveveeciceeecncs e 4 4 4
Inside guard (BOREA) ..ot 1T 1 1
2 hairpin Cotter 5/32" X 2" 1g . .uouee ettt opt. opt. opt.
Chute adjusting tUDE ............ov oot opt. opt. opt.
Chute adjUStiNg TOU ..ot enst et opt. opt. opt.
LOCK PN T4 e b b et et e sttt ratene opt. opt. opt.
NYIONIOCKNUESHIB N ..ot e ettt araeaes opt. opt. opt.
Hoses Mounting PIAtE ....cc.iveeis ettt e opt. opt. opt,
Mounting SUBPOM PIEKE ..ottt s opt. opt. opt.
COEI PIM /8" X 1™ e et bttt et na e eeenes e et rns opt. opt. opt.
Bolt 172" NC x 1 3/4" Ig + niylon focknut & flat washer ...........ocoevee v eeeeeeveeseeeeeeeee, 2 2 2
Retaining Bracket ...ttt s 1 1 1
Bolt 7/16" NC X 3" Ig + nylon 10ckNUL .......vceeece vt 2 2 2
CRULE ...ttt ettt ettt e e s et ee e e eeeeeerstares et 1 1 1
Bearing 1%" + flange + elbow grease fitting .........cccoeveeieceeeeeee e, 1 1 1
Grease fitting 1/8"-NPT Sraight.............cccooivmiii e, 1 1 1
EIBOW 90° 1/8"-NPT ....coi ittt etee sttt e e sesaseennean 1 1 1
Straight JOIN 18 "-NPT ... s sttt st eens 1T 1 1
MOTIfied FIANGE ...t et 1 1 1
Bearing 124" UCZ07-20 ........coiceeerree it eeem et s e s 3 3 3
SProcket BOAID T 1H4" B ..o ettt et e e et teen 1 1 1
AUGEI P-TAD ..o e st st 4 b ee e eenee e e 1T - -
AUGEN P-800 .ottt e e e et et ate et eesemeeneeeenes -1 -
AUGET P-8B0 ... e e et - -1
IMPEIEr 26" B 4 BIAES .......oveee et e s e e s e e e e e eaan 1 1 -
IMpeller 28" @ 4 BIATES ... et - -1
Impeller cap screw 5/8" NC x 2" (ass. with lock-tite 242) + lock washer...........o.ooceeee .. T 1 1
FIANGE F207 .. oottt ettt e tet e e s s st e e e see s eenenesresseaanans 2 2 2
U-shaped UHMW £ 14" d. oo e 1 1 1
Square Key 3/8" X 3/8" X 3%" Ig .uvveevi e et 1 1 1
Bolt 3/8" NC x 1" Ig + rondelle de blocage (4) ........cooveeeeeicciiiiiieeeeeeeeeeern, opt. opt. opt.
Bolt 1/4" NC x 34" Ig +I0CK WASHEI ... e s e e e e e e et opt. opt. opt.
Bolt 716" NC x T 112" Ig + nylon locknut & fat washer (4) ..o, opt. opt. opt.
OMIEMOON SUPPOM ..o r e es et a e e eaneas opt. opt. opt.
Hydraulic O MOOE .....oovv ettt rene opt. opt. opt.

-20-



SNOWBLOWERS P-740TRC P-800TRC P-860TRC

-21-



h

SNOWBLOWERS P-740TRC P-800TRC P-860TRC (cont'd)

REF. PART #

1 140-00921

1 140-00931

1 140-00911

2 125-0715

3 110-04182

4 Std.

5 110-05491

6 8195

6 8196

7 8297

8 140-01861

9 Std.
10 Std.
" 8037
1 8229
12 8199
13 8197
13 8198
14 Std.
15 Std.
16 Std.
17 8220
18 8219
19 8230
19 8231
20 8232
21 8251
22 8036
22 8180
23 8936
24 Std.
25 8004
26 8114
26 8202
27 8935
28 Std.
29 8042
29 8233
30 Std.
3 . 6466
32 110-05631
32 110-05641
32 110-06651
33 Sid.
34 150-01491
35 8184
36 8009
37 Std.
38 8011
39 11003151
40 190-01441
40 26A80
40 59-80
41 ---
M ---
41 ---

DESCRIPTION QryY
g g
? 33
d o o
Reversible scraper blade 3/8" X 4" X 87" g ..o eeeee oo et e 1 - -
Reversible scraper blade 3/8" X 4" X V3% 1 ..vveieeeeieieeeeeeeeeeeeerer oo -1 -
Reversible scraper blade 3/8" X 4" X 7% IG ..o.covivieoeeeeee oot et et - -1
Plow bolt 7/16" NC x 1%4" Ig + nut & lock washer 8 8

Sprocket 9100th ..o . opt.
Hexagonal socket set screw 3/8" NC x 3/8" Ig (2) . opt.
SKid ShOe (Aight SIE} ........c.iececceee e e e e, 1 1
U-ghaped UHMW 3/8" X 7/8" X 84 5/8" IG .......cooueeeiriceeeeeeeeeeeeevereeevenestes oo eeenenn t -
U-shaped UHMW 3/8" X 7/8" X 91" g .....vceeeeeciteeeteeeeeeeeeeeee oo e vt et - -1
Safety square Pin 3.5 MM X 84 MM ..o e e 2 2 2
BKIt SN0ES 0GK ..ottt e r e e et ee et 2 2 2
Bolt 5/8" NF X 5" Ig + nylon [0CK MUE ..ottt et 2 2 2
COtter PIN 5/32" X 2" Ig .ot e et et e 4 4 4
ConNECHING rod 2" X 2" X 21" 1T wo.oo et ettt een e ettt Tt 1 -
Connecting rod 2" X 2" X 22" g ..ottt eee e - -1
Adjustment plate for gear box + 4 NUES 12" NG .....ccoeiivve e oo e ereee e 17 1 1
ROTAIY UM 28" B ..oiccciee sttt ee et st nt et e e seee e eeeerenen 1 1 -
Rotary drum 28" B ...ttt cs e e - -1
Bolt £5/8" NC x 124" Ig + nylon lock nut 8 8 8
Bolt 2" NC x 1" Ig + lockwasher + 6 flat Washers .............occoeveieoreeeeeeeeeoreee oo 8 8 8
HILCh PN ClID BI32" ... e e sttt ettt e e ee et ettt e 3 3 3
STOrage SUPPOE PIM ..cciviecre ettt ettt ee e rae e s ses et 1 1 1
SHOTAGE SUPDOM ... oottt et et e s eetsea s sese et e et e et et s e e esesene T 1 1
GEAI DOK SUPPOM ..ottt ettt ettt se et e ettt e bt ee e e e ee s e 1 1 -
GRar BOX SUDPBOM ...t eetsee et et et et es s eet e e e se e e e et ee e - -1
UHMW flat washer 3/16" x 4 5/8" i.d. X 8 18" 0.0, .....coovveicieci oo e 1 1 A1
GEAT BOX T-27D . ..ottt sb s e bt e et ee e rm s e st 1 1 1
F-POINES SIAE DAM ..o e 2 2 -
B-POINES SIAB DAF ...ttt et ettt - - 2
RIGHEIOWEE RHEN ..ottt ettt er s enen 1 1 A1
Bolt 5/8" NG x 2" Ig + NYIoN 100K NUL ..cu.vveeiiciive e ee e en s e enes e, 2 2 2
Pin GALEGOIY 1 & 2 ...ttt eras e e e st 2 2 2
P.T.O. shaft 1 1 -
P.T.0. shaft - -1
Left lower hitch 1 1 1
Bolt 3/4" NF x 4 172" Ig grade 8 + nylon 100K NUL .......cecvvvciiiereeeeeeee e eveeeseses e, 1 1 1
UPPET HEN «..o ettt h e s et ee e st ee e T 1 -
UPPEI RCR 1ottt s e e sttt e e es e - -1
Bolt 3/4" NC x 3"1g + nyIon 100K NUL ..ot e 1 1 1
Splined adaptor 1 V4" - 19 (Weltded) ........coooiii et 1 1 1
Auger drive shaft 26 7/16" Ig overall {includes no. 31 and 34) ..c.veeecveeeeeeereeeeeeeeeerer e 1 - -
Auger drive shaft 29 7/16" Ig overall (includes no. 31 and 34} ..oc.veevveeeeeeeeee v -1 -
Auger drive shaft 32 7/16" Ig overall {includes no. 31 and 34) ......o.oviveeeeeeeeeeeverereeeeen v - - -1
Bolt 1/4" NC x 2" Ig grade 5 + nylon ok NUE ..........ocooeieeeei e se e e 1 1 1
Bushing 1/4" i.d. x 7/8" 0.d. X 3/4" Ig {Welded) .......o.ccverriiieieeeeee oo 2 2 2
Sprocket #80 + shearplate (INCIUAES NO. 3B) ......couiieiiieee e sesesesese e ieeerers e i 1 1
Brass bushing 1 1/4" i.d. x 1 172" 0.0. X 1 316" Igo.ecvomeeeceece e 2 2 2
Grease fiting 1/4"-28 Straight ..........c.cciieiieiceee e e eseee s e 5 5 5
Bearing 1 147 + flANGE .........ooooi ot et eee e 2 2 2
Skid shoe (left side) 1 1 1
ChalBBO X 78" IG ..ot ettt et ettt et e st e e e e e e e s er s e ees 1 1 1
Connecting link #30 1 1 1
OfSBEINKHBD ... ettt et et er e ee e e teeas 1 1 1
Frame P-TAOTRO ..ottt st st et ee et een e et senesave et e et eeetetsans 1 - -
Frame P-BOOTRG ........ciiiiieeerc ettt et s ee s ee st aesese et s et eses e -1 -
Frame P-BEOTRG .........coiree ettt ettt eeen e eeeeseeesenesset et e, - -



SNOWBLOWERS P-740TRC P-800TRC P-860TRC (cont'd)

REF, PART #

42 150-00381

43 9287
44 Std.
45 110-01211

46 110-01231

47 110-01221

48 9473
49 Std.
50 11001851

51 Std.
52 Std.
53 Std.
54 346-44500
55 Sid.
56 8125
57 11001271

58 130-02001

59 Sid.
60 8018
61 8146
62 8145
63 8112
64 Std.
65 140-00881

66 11001111

67 Std.
68 Std.
69 110-01341

70 Std.
7 110-00731

72 8o11-C
73 Std.
74 8226
75 8227
76 8166-M
77 8165
78 8185
79 8023
79 8024
79 8025
80 110-01871

80 110-01881
81 Std.
82 8166
83 8149
84 8030
85 Std.
86 Std.
87 130-08161
88 Std.
89 8208
90 Sid.
9N Sid.
9z 130-08151
93 ---

DESCRIPTION

2

8

o
IIBE ClEVIS PN v.viveieirisie ettt ettt e e e st e te et e st er s hreneseensareseseenenenenrans 1
MIBr SPROCKELHBD ..ottt e et ee b e te e e s rnsrae e e st e bt s b e ras e e et s b e tat s ree e renes 2
Nut 7/8" NC 2
0] 1= T TP PSSR 1
Threaded rod for idler adjustment + nut 7/16" NC ... e 1
Threaded tube for idler adjustment ..o e s 1
COMPIESSION SPIING ...eviisiiesriiieesr s sts et enc e e s se e sms e ee st e st s ssesssnssssasantosesenmenensaren 1
Bolt 3/4" NC x 2 1/2" Ig + écrou A blocage de nylan ..o s 2
CRAINQUA ..ottt s e s s bt e et s e b e it s et sb s e e sane 1
Bolt 7/16" NC x 1" Ig + nylon [0CK NUL .......ccevvireivecrrieies e 5
Boit 7/16" NC x 1 1/2" Ig + nylon lock nut 16
Flat washer 5/8"..............covvinnincieirineesece e 1
Nylon locknut 5/8 NG thin ........coocoiiiiie et ettt s eanes 1
RONPIN BIB" X 271G ceries et s e ne bttt ee st enserasananan 2
RUBBET fASIENET ... e s s ettt ne st easaen s sastene s 1
Chain QUEIT COVET ..ot st ettt e s et eassessasssesbensesasssnssseeesereenrans 1
Inside guard (WEIHE) .......oceeieii et ettt r e e renas 1
Bolt 3/8"NC x 1" g+ nyTon10CKNUE ........ooviie e st srne 4
Inside QUArd (DOREAY ......cc.oee e e e s
Chute adjusting tube ............coeieiiiern
Chute adjustingrod ...........c.ocooveiiiiieeene
Lock pin 14" oo
Nylon locknut 516" NC
HOSES MOUNNG PYAE ....vivverciee et bttt et s et e e e ameesnss e senrarensans
Mounting support plate
COtEr PIN 18" X 1" e e bt s s e e
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat Washer ... e 2
Retalning BrAcket ... ... e e e eren 1
Bolt 7M6" NG x 3" Ig + nylon [QCKNUE ......evr et 2
L0717 OSSR 1
Baaring 124" + flaNg8 ..ottt ee et et saeren 1
Grease fitting 1/8"-NPT SHaght ...........oooieiiiieiiiii et et ere s e b 1
ElDow 90° T8 NPT ..ottt e b 1
SHraight JOINE 178 NPT .......eeei it ee st st es st e sa b s e se bbb 1
Modified flaNGE ...t et e et err et 1
L= 1) T OO 3
SProcKEt BOAIO T 1UA" B oot e e et e e sa et n b e aene 1
AUGEN P-740 oo b et bt ae et ranan 1
AUGET P-BOD ..ottt bbb e et e b ettt e et ean e -
AUGET P-8BBO ..ottt ettt ettt et ete et eas e eneseeaeseas et s e e eneaenaeteetent et essannaenseranean -
IMPEHEr 26" @ 4 DIAUES ..o et e e 1
Impeller 28" @ 4 Blates ..o e e -
Impeller cap screw 5/8" NC x 124" g (ass. with lock-tite 242) + lock washer ... 1
Flange F207 ... .o e e f b sttt se e eeearen 2
U-shaped UHMW £ 14" 1 0. oo sssss sttt esets e e e s same e eeeeennen 1
Square Key 38" X 318" X 312" 10 ..ot et en et 1
Rotary drum safety shear bolt 3/8" NC x 2" Ig + nylon locknut .............ooooereeiiiieieeeee s 1
Bolt 3/8" NC x 1" Ig +10CK WaAShEr ..ot e opt.
L 1T T O OO UPRTU opt.
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer (2) ... opt.
Spacer 34" id X 1 0 X OB IG .o —— 1
Bolt 1/4" NC X 34" Ig + I0CK WESHEE ..o s et e opt.
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flatwasher (4) ..o opt.
Orbit FMOIOT SUDPOTE ... ettt et ra e s e b e s e see s e sae s seaes opt.
Hydraulic Omit FROMOT ... s opt.

QTY
[S TS
¥ o
EE
8 8
o o
11
2 2
2 2
11
11
11
11
2 2
11
5 5
16 18
11
11
2 2
101
11
11
4 4
11

0000000
18-R-8-5-% -1

o0 o0oO00CcCC
BEERBEBEER

2 2
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
3 3
1 1
1 -
-1
1 -
-1
1 1
2 2
1 1
1 1
1 1
opt. opt.
opt. opt.
opt. opt.
1 1
opt. opt
opt. opt.
opt. opt.
opt. opt.



SNOWBLOWER P-862




R st st e

H
e —————

SNOWBLOWER P-862 (cont'd)

REF.

—
OO MPAWRN=

-h-h-h-h-h-h-hJ'-‘-L‘-mwwmmmwwmmmwNNMMNNMI\)I\DM—\—twé«—\-\—h—t—\—\
03"\1G')U‘I-h(.n)!\J—lOl’.D(.’O‘QO')U'ILQJQJWN-—\O(DOQNO)CH-P-WM—\O(DG)"-JCDU'IJE-CDI\)-\

49

PART #

140-00911
125-0715
110-04182
Std.
110-05491
8297
140-01861
Std.

8219

Std.

8220

8251

Std.
110-02081
8036

8936

Std.

8004

8202

8935

Std.

8182

6466
110-05651
Std.

Std.
150-01491
8184

8009

Std.

B0
110-03151
190-01441
26A80
59-80
1560-00381
9287

Std.
110-01211
110-01231
110-01221
9473

Std.
110-01851
Std.

Std.

Std.
346-44500
Std.

8125

DESCRIPTION QTY
Reversible scraper blade 3/8" X 4" X 79%5"IG ... oeeeeereoreeeeee oo 1
Plow bolt 7/16" NC x 174" Ig + nut & 10Ck WaSHET ..........co.ovvrereoeeeereeeesoeeoooo 8
SPIOCKEE Q00N ...ttt opt.
Hexagonal socket set screw 3/8" NC X 3/8" IG(2) ... eeeeeeeeeeeoeeeeeooooeoeoes oo opt.
SKid SN0 (Fght SIAE) .......ccoovvii e e oo 1
Safety square pin 3.5 MM X 84 MM ... e, 2
SKId SNOBS I0CK ........coiviii ettt en e e s 2
Bolt 5/8" NF X 6" Ig + nylon I0CKNUE .............. oot 2
SLOTAGE SUDPPOTT . ..o et e e 1
Bolt 2" NC x 1" Ig +lock washer + 6 flat WaShers ..o 8
SHOrage SUPPOM PIN.....co.viiiiiiet ettt 1
GGBAN DOX ...ttt e ettt 1
HItCh Pin Gl B/32" ...ttt e 3
Adjustment plate for gear box + 4 NULS 1/2" NC ......ooovuiveoeeoeeeeeeeeeeeeoooo 1
B-POINES SIAG DAI ..o ettt 2
RIGht IOWEI NIECR ... 1
Bolt 5/8" NC x 2" Ig + nyIon 10CKNUL ..............oiieiiere oo 2
Pin Category 1 & 2 ..o et 2
PT.O.SRAR . ......ooee et ettt 1
Left lower RItCH ... e e, 1
Bolt 3/4" NF x 42" Ig grade 8 + nylon I0CKNUL...............oocoeeoeeeeeeee e, 1
UPPEBI NICH ...ttt 1
Splined adaptor 174" - 19 (WeIdBA) ..ot 1
Auger drive shaft 32 7/16" Ig overall (includes no. 23 and 27) .......ccovveeveeev e, 1
Bolt 3/4" NC X 2%2" Ig + NYION IOCKNUL _........c..veiveiireeeeeeeeeeees e e e ee s 1
Bolt 1/4" NC x 2" Ig grade 5 + nylon 10CKNUL ............e.oeeevereeeeeeres oo, 1
Bushing %a" i.d. x 7/8" 0.d. X %" 19 (WEIH ) ......ooeeeevr oo 2
Sprocket #80 + shearplate (INCIUAES NO. 29) ..o 1
Brass bushing 174" i.d. x 17" 0.d. X1 3MB" G ...veveeeeeeeeeeeeeeeeee e 2
Grease fiting ¥4"-28 Straight ..ot oo 5
Bearing 1%4" + flANGE ........c.coooeiiicc ettt 4
SKid Shoe (IEft SIHE) ...ttt 1
ChainF 80 X 78" Ig . ...t ettt et e e 1
ConNECHNG INK #BO ..ottt 1
OFSELIINK B ...t et ettt et ses oo 1
Frame P-8B2 ... ettt et 1
TAIEE CIBVIS PIN ..ottt et e ee oo 1
HAIEr SPrOCKEEH#BO ...ttt ettt e 2
NUEZ/B" NC ..ottt es et e e st eeee et e e 2
ITIRE ettt ettt e ettt et e eeeee et 1
Threaded rod for idler adjustment + Ut 7/16" NC ..........c..ocoooeeeeeevreree oo, 1
Threaded tube for idler adjustment ... e 1
COMPIESSION SPFING .....vocuvtiiitieees ettt eee et e e e ees v s e s s es oo 1
Bolt 3/4" NC x 2 1/2" 1g + nyIon 0CKNUL ............ooioiieeeeeeeeeeeeeee e 2
CREIN QUENT ......o.ooiiici ettt ettt oo 1
Bolt 7/16" NC X 1" 1g + nyton I0CKNUE ..........ocovie oo 5
Bolt 7/16" NC x 172" Ig + nylon I0CKNUE ...t 32
Flat Washer /8" ...ttt e e 1
Nylon locknut 5/8" NC thin .......c.ooiiieeicisir et e e 1
Goupille A ressort 5/16" X 2" 1g......ccoooi it ettt ee et et 2
RUBDET FASIENET ...ttt et s 1



b

SNOWBLOWER P-862 (cont'd)

REF.

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
23
94

PART #

110-01271
130-02001
Std.

8018

Std.

8146

8145

8112

Std.
140-00881
11001111
Std.

Std.
110-01341
Sid.
120-00731
8011-C
Std.

8226

8227
8166-M
8165

8185

8139
8134
8144

8021
110-01881
Std.

8166

8149

8030

Std.

8135
190-01301
8186

8136

Std.

Std.
130-08161
Std.

Std.

Std.
130-08151

DESCRIPTION QTY
CRaIN QUAKH COVET ... ...ooiiiiii e et e ettt et s s e e e e 1
Inside guard (Welded) ...t 1
Bolt 3/8" NC x 1" 1g + nylon [0CknUL ...t 4
Inside guard (BOIEA) ... et ee e 1
2 hairpin CORE 5/32" X 2" 1g ... ittt ettt opt.
Chute adjusting tUDE ... s e opt.
Chute adjusting TOU ...t et e vear e es s s saa s eeearn ot opt.
LOCK PIN 8" e e e e sae s opt.
NYION IOCKNUE BB" ...ttt e b et e e ee e e e opt.
HOSES MOUNING PIAE .. ... e e ettt bt eee e eeeeeeeean opt.
MOoUNENG SUPPOTE DIAIE ... .. ettt ettt ettt et et s e e e e opt
ot PN 118 X 1 e e ettt n s opt.
Bolt 1/2" NC x 1 3/4" lg + nylon locknut & flat washer .............c.cocoeeieie e 2
Retaining Drackel ... ...ttt v ar e e s e see s e st e e ete e s aeee e e e 1
Bolt 7/16" NC x 3"Ig + nylon I0CKNUL ..........ccooieviiier i e 2
CRULE Lo et e e ep bbbt b bttt e e 1
Bearing 1%4" + flange + elbow grease fithing ... 1
Grease fitting 1/8"-NPT straight ..........ccocoorre e e 1
EIBOW Q0% 178 NPT ..ot s bbb sar s sabe s 1
Straight JOINt 1/B™-INPT ..ottt 1
Modified flange F207 ...t et s aas s 1
Beaning 174" UC207-20 ...tttk e ve v s e ar e e nanaans e ssneene s 5
Roue a dents B0A30 T 104" @ oo e e 1
LOWET AUGEI P-BB2 ...ttt a et 1
UPPEr aUger P-BB2 ... ettt vttt ettt 1
SProcket BOABD T 104" B..cviiie et ettt et e e e eran 1
SProcket BOAIB T 1UA" B s et e s ae e san b et sad e eas 1
Impeller 28" @ 4 BIAUES ....o.ocoi e e e et 1
Impeller cap screw 5/8" NC x 2" Ig {(ass. with lock-tite 242) + lock washer ........................ 1
FIANGE F207 ... it e e e es et e er e et e s e e s et b aa et b e eta st etsembbran 4
U-shaped UHMW £ 14" i d. .ot s e s eaes 1
Square key 378" X 38" X 32 G e eres 1
Bolt 7/168" NC x 1" 1g + nylon Jocknut ..o e s e e 4
Drive chain guard (UPPEM GUGET) ......cco ettt er et e er et e enears 1
ChaiN B0 X 84" 1g ... st st e saee e se e et e asanseanes srres 1
Iler SProcket #O0 ...ttt et s rnssne s s 1
Idler for upper auger (hole 2"} + 2 nuts 1/2"NC ... 1
Bolt 1/2" NC x 3%" Ig + nylon locknut & flat washer................c.oivvvnnninse e 1
Bolt 3/8" NC x 1" Ig + 10CK WasSher {4) ........ocoioinie ettt e opt.
LUt ] (o O PR opt.
Bolt 7/16" NC x 1 1/4" 1g + nylon locknut + flat washer (2) ... opt.
Bolt 1/4" NC X 34" Ig +HI0CK WaSher ... opt.
Bolt 716" NC x 1 1/2" Iy + nylon locknut & flat washer (4) ... opt.
Orbit MOMOT SUPPOM ..o e e e e sa s e b e b st sesssentaantaanr e aee s opt.
Hydraulic ot MOIOr ... e opt.

-26 -



SNOWBLOWER P-862TRC

7.



SNOWBLOWER P-862TRC (cont'd)

REF.

-
OO~ bhwWN -

e DS BA MDA LMDAMAMERAMOMWWWWWWWWWNRNRRNMMNMNMNMNNMDNMOOMN-S a2 s
= DO ~-~NOUOPRArWN=2000000~NNOWNPRPARWON=22CO~NDNRNHLWN2AAODODOI®DDAWN-

PART #

140-00811
125-0715
110-04182
Std.
110-05491
8196

8297
140-01861
Std.

Std.

8229
110-02081
8198

Std.

Std.

Std.

8220

8219
110-02121
8232

8251

8180

8936

Std.

8004

8202

8935

Std.

8233

Sta.

6466
110-05651
Std.
150-01491
8184

8009

Std.

8011
110-03151
160-01441
26A80
598-80
150-00381
9287

Std.
110-01211
110-01231
110-01221
9473

Sta.
110-01851
Std.

DESCRIPTION QTyY
Reversible scraper blade 3/8" X 4" X 7" Ig ..covivrviii e e 1
Plow bolt 7/16" NC x 1%4" Ig + nut & lockwasher ...........cocciiicece e 8
Sprocket 9 tooth ............ et heeeeaeeeeeesEeaseeieeeeteeseeasteaeeeeeteeeeeeetatere aeerateeRraiate areiatrentseebenienes opt.
Hexagonal socket set screw 378" NC X 3/8" 1 (2) ..covvviviveciimsiee oo erens opt.
SKid Shoe (FIght SIAR) ...c.vi e e et bt et et e e s eteaee s 1
U-shaped UHMW 3/8" X 7/8" X 91" G oottt s e en st b sa b 1
Safety square pin 3.5 MM X B4 MM ... se e st sns s sreeennes opt.
SKId SNOES IOCK ...ooeiie et sere e s e re e s snesr st e eae s st e seesenre 2
Bolt 5/8" NF x 5" 1g + nylon [CKNUL ..o e e s e 2
Hairpin COEr 5732 X 2" 1 ...t e et e e 4
Connecting rod %" x 2" )(;22" o OO RO PO SRSROON 1
Adjustment plate for gear box + 4 nUS 2" NC ..o 1
RoOtary drium 28" @ ...oviicciiecie e e e e e e ae e aterabe s st e eanarne 1
Bolt 5/8" NC x 11" 1g + NYION TOCKNUL ....coii i i sre e e sere e e 8
Bolt %" NC x 1" Ig + lock washer + 6 flat Washers ...............c.cccevvvver i snene 8
HiItch pin Clip 5732 ... sttt et eeeae e s e ene s e e e e e e e teeeenees 3
SOrage SUPPOIE PIN ..ot et b e et et e et e eaeeenbeetsberee 1
L33 (o= T =10 4T o SRS 1
GEAT DOX SUPPOM ..o ettt s it b e s e e sa e b renease s s besas s abeennaesen s seree 1
UHMW flat washer 3/16" x 4 5/8"i.d. X B 118" 0.d. oo 1
B DOX ..ot et e r e e eat e et e e e e ete s e eresenbeeeteesenns 1
S-POINES SILE DA ... e et s e b e s bes s enns 2
o] 1 Ao T =T o ] (o O TSP 1
Bolt 5/8" NC x 2" Ig + nylon 0CKNUE ...t e 2
PINCAROOIY 1 & 2 (it r et e s et e e e s neene e eaeeennaesaee e snnreas 2
PT.OUShall e et sk e st s e e e e e ete e eaeeaneeaabe s 1
Left TOWEr HCH ... e e s s e s 1
Bolt 3/4" NF x 4 1/2" Ig grade 8 + nylon [0CKNUL ..............corvirimienmmininies e resess e ssaesnes 1
Lo T=] ol o 11 Co2 o RSSO S R SSRR 1
Boit 3/4" NC x 3" Ig grade 8 + nylon [oCKNUL ........coeociiiiicce e 1
Splined adaptor 1Y4"-19 (Welded) ..o e 1
Auger drive shaft 32 7/18" Ig overall (includes no. 31 and 34) ..o 1
Bolt 1/4" NC x 2" Ig grade 5 + nylon [ocKkNUE..........ovoiiniiiei e e ene e 1
Bushing 1/4" i.d. x 7/8" 0.d. x 3/4" Ig (welded) ... 2
Sprocket #80 + shearplate (inCludes NO. 36) ..o e 1
Brass bushing 1 1/4" 1.d. X 1 1/2" 0.d. X 1 318" g oo 2
Grease fitting 1/4"-28 Straight ... e e e e e e 5
Bearing 1 114" + flANGE ......ooviei e e rse s s evs e e e e e e e san e anesane e sae e e sane s rrees 4
Skit Shoe (It SIARY ... ettt en e 1
ORI FB0 X 781G ettt ettt e st b st ettt e bt e et t e s e e en e aae s bt erbnren 1
Connecting INKH#BO ... et e 1
OFSELINK HBO .....c i st nr e rae e saes s e nae s tnsesmanrons 1
Frame P-BB2TRO ...t sre it s ss e rreseseseessseee s saesaeeanpeae e re s e asaesbsasasararvanasraeanasnen 1
o o T T o RO 1
Idler SPracket #BO ...t e et e et st b s s araeernee 2
NUL 778" N ittt eb e s et s e e nb e e et na s e e e as e nae s tnse s asnoas 2
TEIBE e e eceererre e eees 1
Threaded rod for idler adjustment + NUE7/16" NC ... e eeeea e 1
Threaded tube for idler adjustment ... ... 1
L0 5a ot o =T 1o g IR =] T ol U PP 1
Bolt 3/4" NC x 2 112" 1g + nylon 10CKNUL ... e e 2
ChaiNQUETT ..ottt e st e cte s e e ebers e esb s ss bbb et b e aa b e s e abenneeas sbeebameneeaeesbe s e ean 1
Bolt 7/18" NC X 1" 1g + nYIoN TOCKNUL ..o e e 5

.28 -



SNOWBLOWER P-862TRC (cont'd)

REF.

52
53
54
55
56
57
58
59
60
61
62
63
84
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
g7
88
89
90
9
92
a3
94
95
96
97
98
88
100
101
102

PART #

Std.

Std.
346-44500
Std.

8125
110-01271
130-02001
Std.

8018

8146

3145

8112

Std.
140-00881
110-01111
Std.

Std.
11001341
Std.
120-00731
8011-C
Std.

8226

8227
8166-M
8165
8185
8139
8134
8144
8021
110-01881
Std.

8166
8149
8030

Std.

8135
190-01301
8186
8136

Std.

Std.

Std.
130-08161
Std.

8208

Std.

Std.
130-08151

DESCRIPTION QTyY
Bolt 7/16" NC x 1 172" Ig + n¥Ion IoCKNUL .......ocooviviiii ettt e 32
FIat WaASREE 578" ..o e s et ettt e e 1
Nylon {ocknut 578" NG thin ... e s 1
Goupille @ resSort 5/18" X 2" 10 ..ot ettt en e e e eneeens 2
RUBDDEF TASIENET ...t s re e et e tes et aenre s srearentansereenaens 1
ChaiN QUAIT COVET ..o et e te st e cte st e s e et b te e e et ee et e eee s eeeeeeens 1
Inside guard (WEBIHE) ... et er e 1
Bolt 3/8" NC X 1" Ig + NYIONTOCKNUL ...t va e er e n e 4
Inside gUaTd (BOREUY ... ettt ettt er e e 1
Chute adjustingtUbe ... et et bt et ee e e nn opt.
Chute adiUsting FO ..o s e bbb s opt.
LOBK PN A" ittt ettt bt e seeaesaea s e betbebe e en opt.
NYION IOCKAUE BB NC ..o e et ee s et e opt.
HoseS MOUNENGPIALE ..ot st e n opt.
MOoUNtiNG SUPPOM BIAIE ... e ettt ena s e rrn s opt.
001 I OO OSSOSO opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & Aat WASHET ........coeevieieeeeccsec e 2
Retaining Bracket ... e e e e st eas 1
Bolt 718" NC X 3"Ig + nylon 0CKNUE ..ot e 2
CRUIB ...ttt ettt b bbb et b bbb e b e e e e e e ananetenseeres 1
Bearing 174" + flange+ elbow grease fiting ........oocov i e 1
Grease fitting 1/8"™-NPT SIraight ... ..o e e e e s 1
ElBow 90° 1/8"INPT ..ottt et et b b aa e sba s enrers sreas 1
Straight JOINE 17B™NPT ... ettt e st r st e basan s sanees 1
MOIfied FIANGE ..o e e eae e e s et 1
22Ty 1T T O OO PR O PSSR TRV 5
SProcket BOAZD T 108" B .o et v et sttt er e ns st enes 1
Lower auger P-BB2TRU ... res s s tesee et ese e steses e et e vrasbestasvesssne e 1
Upper auger P-8B2TRC ..........oo e s sressne s srss s seaes s be s aesbmmnaas 1
Sprocket BOA3D T 1" B .o st s 1
SProcket BOAIB T 11" B .ot e et b st st etesebaaannans 1
IMpeller 28" @ 4 BIAadS ... ..ot e e e e e ettt reenn e 1
Impeller cap screw 5/8" NC x 112" Ig (ass. W|th lock-tite 242) + lock washer .............covviueee 1
=T o =N b 1 O U U S S 4
U-shaped UHMW £ 14" i, €. ..o se s e ss st saemt e eta s enaannans 1
SQUATE KEY 3/8" X 378" X 315" I c.vu v ieveisiaresseiess e sesseesesssnssossssemsssseseasessesessnessnseans 1
Boit 7/16 NC X 1" Ig + NYION IOCKNUE ..........ooioeviveiieeeiec e ss e ss s sss s esss st e 4
Drive chain guard (UPPET BUTET) ......occiciei i eeeieee e e cee e e e e ae e e be et e e eae e eane e s ensrens i
Chain #B0 X 84" [ ..o e et bbbt et n s 1
Idler SProcKet HBO ... ... e e rre s i
Idler for upper auger (hole 12") + 2 NUtS 12" NC ..o e e 1
Bolts 1/2" NC x 3%" Ig + nylon locknut & flat washer ... 1
Rotary drum safety shear bolt 3/8" NC x 2" Ig + nylon locknut ............ccooeeeiiiviici e 1
Boit 3/8" NC X 1" Ig + 10Ck Washer (4) ...t s opt.
L€ 11 ] o O OSSR opt.
Boit 716" NC x 1 1/4" ig +nylon locknut + flat washer (2) ... opt.
Spacer 3/4"id. x 134" 0.d. X9M16"1g ...coevvvern s e ih et et e e are e R et e ret et ettt eteeaeeareeaetbas 1
Bolt 1/4" NC X 3/4" Ig + I0CK WESHEE ......cceeet ettt e e e resre s r e opt.
Bolt 7/18" NC x 1 1/2" Ig + nylon locknut & flat washer (4) ..o e e opt.
OmBIEMOLON SUPPOM ... et e et e et e e e e e st et b e vt e s et neaa rre e seee s opt.
Hydraulic O IMOIOT ... e e e s e e s aer e opt.

-29.-



SNOWBLOWER P-920 P-920-98




SNOWBLOWER P-920 P-920-98 (cont'd)

REF. PART# DESCRIPTION QTY
8
o o
S §
o o
1 140-00811 Reversible scraper blade 3/8" x 4" X 847" Ig ... 1 -
1 140-00831 Reversibie scraper blade 3/8" X 4" X 80%2" Ig ... oo eeeeeee et s e -1
2 125-0717  Plow bolt 7/16" X 134" Ig + NUt & 10CK WaSher .........cccco oo 9 9
3 T10-04182  Sprocket D00t ... e et e et opt. opt.
4 Std. Hexagonal socket set screw 3/8" NC X 3/8" Ig (2) ..vvviceiic e opt. opt.
5 110-04531 SKid 8ho@ (FIght SIHE} ... e e eaneaee 1 1
6 8297  Safety square pin 3.5 MM X 84 MM ... e e e 2 2
7 140-03361 SKId SNOBS IOCK ...ttt ettt ettt e 2 2
8 Std.  Bolt 3/4" NC x 8" 1g+ nylon 10k NUL ..ot et 2 2
9 G462 SHOrage SUPPOM ..ot et e et e et ta sttt 1o ee e e e e e eeen e re vt anreennenentnen 1 1
10 Std.  Bolt 5/8" NC x 1 1/4" Ig +lock washer + 6 flat washers ..............ccocooviiiveciceee e 8 8
11 8220 T OOragE SUBPOI DIN e e re et 1 1
12 9522  Gear box (for serial NUMbBEr Up 10 11588) ...c.ouiimie et naeeeen 1 1
12 9307  Gear box (for serial number from 11587) .ccoviiviiiciiiecee et e 1 1
13 Std.  HiItch pin Clip BI32" ..o ettt ettt re et aras 3 3
14 9428  Adjustment plate for gear box + 4 nuts 1/2" NC ..o 1 1
15 140-05491 3-POINES SIAB DA ..ot e et ee e 2 2
16 110-01591 RIGht IGWEE NIfCH ...ttt ettt 1T 1
17 Std. Bolt 3/4" NC x 2 1/2" Ig + nulon 10k NUL ...t st 2 2
18 9268  PINCABUOIY 2 ..o e et b b5k ee e e een e eneeen 2 2
19 0225  P.T.O. Shafl oo e eeenes 1 1
20 110-00771 Leftlower hitch ..o S YOO OUOUOUUR 1 1
21 Std.  Bolt7/8" NF x 6" Ig grade 8 + nylon lock Nut ... 1 1
22 110-07521 UPPEINILCR e e et a e et e b b e b e st nnn 1 1
23 6467  Splined adaptor 134"-20 (Welded) ..........coioiiece e et e 1 1
24 8305  Augerdrive shaft 34 3/8" Ig overall (includes N0. 23 and 27) .......ccooreeeceee e, 1 -
24 110-05201 Auger drive shaft 37 3/8" Ig overall (includes no. 23 and 27) ......ccveeeeee e - 1
25 Std. Bolt 7/8" NC x 3%" g grade 8 + nylon I0CK NUL........coovviiecee et e 1 1
26 Std. Bolt 5/168" NC x 2" Ig grade 5 + nylon [0ck NUL ...........coiivnmivicii e 1 1
27 150-01531 Bushing 5/16" i.d. x 7/8" 0.d. x %" Ig (welded) .........ccccc e s 2 2
28 9294 Sprocket #80 + shearplate (includes N0. 28} ... 1 1
29 8009  Brass bushing 1%4" i.d. x 12" 0.d. X 1 318" Ig ....covviiiii e 2 2
30 Std.  Grease fitting %4"-28 straight ......................... fre et s 5 5
3 8011 Bearing 17" + flange ... e e 1 1
32 110-04521 Skid shoe (left SIHE) ... e e e 1 1
33 190-00431 Chain#BO X 7Y 3/ G ...t e e et st st eenes 1 1
33 26A80  Connecting BNK#BO ..o e et bbb 1 1
33 50-80  Offset lINK #B0 ... s 1 1
34 mos Frame P-020 ...ttt et et eeten et eteae e e et enane e 1 -
34 --- Frame P-820-98 ... et e st -1
35 150-00332 1dIEr ClOVIS PIM ..ottt st sbe et e et b e e b et ese s s e b e e s sae st e e sneas 1 1
36 9287 Idler sprocket #80 (SIeal) ... e s 1 1
37 Std. NUE 778" INC Lt e e s b b bbb s et e e e eeeeeeon e s eenemeene 2 2
38 TH0-01052 TAIBT ceeee e ettt st e re b se s sb e besre b b e seesesrbeseeatasbesesabesbsssreanes 1 1
38 110-01062  Threaded rod for idler adjustment + nut 716" NC .........ccco e 1 1
40 110-01071 Threaded tube for idier adjustment ... e e 101
41 9473 COMPIESSION SPIING .o oo ee it s e s eb e e e s ea b s sae e s b e s bt e s s et e crmeneeneaneenes 1 1
42 Std.  Boit 3/4" NC x 2 1/2" Ig + nylon locknuUt ..o e e 2 2
43 110-01601 Chain QUEIT ...ttt st besre st e e ab s e e sas e sb e e srennnas 1 1



SNOWBLOWER P-920 P-920-98 (cont'd)

REF, PART# DESCRIPTION QTyY
&

o o

S &

o o

44 Std.  Bolt 7/18" NC X 1" Ig + nYION IOCK NUL ...t eeeee v e e e see e eeeeseeeens 5 &
45 Std.  Bolt 7/16" NC x 1%" Ig + AYIon IOCK NUE ....c.eeeeee e 8 8
46 Std.  Flat washer 5/8"............. 4ttt ettt nh e e et e e e et an et e r e e ga e Ry e b EA£e s At trneetesaneans 1 1
47 346-44500  Nylon locknut 5/8" NC thiN ..o rrteren e ———— 1 1
48 Std.  ROIPINSME" X 2" I .ot e cte e eresee e vesresret st e eranen sen 2 2
49 8125  RUBDEI fASIENET ..ottt bt ee e ee e e e e e e etaes 1 1
50 110-00951 Chaimf QUAND COVET ...ttt i st se e es s st seeas st e e b et s re st et e et et eeeeenenenee 1 1
51 130-01381 INSide QUATD (WEIABH) .........ceeeees ettt st st et et erereee 1 1
52 Std. Bolt 3/8" NC x 1" 1g + nylon 10CK NUL ........coeeieiirvcreiii s 4 4
53 8925  Inside guard (BOREd) ... s 1 1
54 Std. 2 hairpin COtEr B/32" X 2" IG . uiiiriiieeie e ettt et st s seee s e aneeereseeseaneas opt. opt.
55 B1468  Chute adjusting U ..ot v e e esr e et et e seeeeetesseeaeas opt. opt.
56 8145  Chute adjusting rOG .....c.vovivivierre s et rer e e enesrans opt. opt.
57 BIM12  LOCK PIN A e e b et bt ee e opt. opt.
58 Std.  NYonocknUE BB  NC ... bbb b sas s s b e opt. opt.
59 140-00881 Hoses mounting plate ........ b e e re et e rh e i E e e b e e i bbb e aAe e s bee eaeeeneeanateeenteeseeertensatnn rreer asnannes opt. opt.
60 110-01111 Mounting SUPPOIE DIALE .......ocurreirecc e e e e e b et et e e em e e e eneresaens opt. opt.
61 St OO PN 18 X T e e e r bbb e et ee opt. opt.
62 Std.  Bolt 1/2" NC x 1 34" Ig + nylon locknut & flat washier ... 2 2
63 110-01341 Retaining Bracket ... ..o e e 1 1
64 Std. Bolt TMB"NCX3"Ig+ nylon OeknUt ......vrrceceeeeeeeeee e 2 2
65 120-00731 CRULE ..ttt e e st e st es st e e et enaes 1 1
66 9277-C  Bearing 114" + flange + ethow grease fiting .........ccccecvevieie e 1 1
67 Std.  Grease fitting 1/8"-NPT Straight .......ccoeiiricre vt snens 1 1
68 B226  EIDOW O0° 1/B NPT ..ot se e st s re b b oo eeeeeas 1 1
69 8227  SHraight JoINt 1/8 NPT ....c.ooeiiee st s s st e sassresressesnees 1 1
70 9410-M  Modified flange F208 ...t b s 1 1
71 B400  Bearing 108" i bt st s e et r et et e e st e arans 2 2
72 9281 Sprocket BOAID T 112" 8 ..o b 1 1
73 T10-02081  AUGEE P-B20 ..ottt e s s s et b s e s b e b et s b e sasnessresneenanres 1 -
73 110-05171  AUTGEr P-020-98 ... s bbb b -1
74 110-04741 IMmpeller 30" @ 5 BIAdES ..ot b et 1 1
75 Std.  Impeller cap screw 5/8" x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ........................ 1 1
76 9410 Flange F208 ...t it er e s e se bbbt e ee e e eenes 1 1
77 8149  U-shaped UHMW £ 14" it ..o et e e 1 1
78 0285  Square Key 1/2" X 112" X 4" G oottt 1 1
79 i L N - T L= L OO OO 1 1
80 =TT = = T o T 7 OO TRPT 1 1
81 Std. Bolt 12" NC x 1 3/4" 1g + nylon IoCKNUE ......c..ocviviiies e 8 8
82 9277  Beaning 172" +lange ..o e rees 1 1
83 Std.  Bolt 3/8" NC x 1" Ig +10ck washer (4) ......cccoviieiiieee e opt. opt.
84 130-08161 GUEIM ... e st st n s e eb e b e raeae b e s e e s s e be e e b e e be et et s eteene seensmensnren opt. opt.
85 Std.  Bolt 7/16" NC x 1 1/4" Ig + nylon locknut + flat washer (2) .......ccccevvccviecninr v opt. opt.
86 160-03941 Spacer 174" i.d. X 134" 0.d. X Y32 HhiCkNEsS .......ocooveireiiceeee s 1 1
87 130-08151 81 o111 11 (el =11 T oo 1 S O O opt. opt.
88 Std. Bolt 716" NC x 1 1/2"Ig + nylon locknut & flat washer (4} ... opt. opt.
89 Std.  BO 14" NC X 3/4" Ig + 100K WaSHET .....cvriiiiteeicee et e opt. opt.
90 --- [ 1Yo E= 1N e o o] Lo OO SRR opt. opt.



SNOWBLOWER P-920TRC P-920-98TRC

-33.-



m

SNOWBLOWER P-920TRC P-920-98TRC (cont'd)

REF. PART #

1 140-00811

1 140-00831

2 125-0717

3 110-04182

4 Std.

5 110-04531

6 9435

7 8297

8 140-03361

9 Std.
10 Std.
" 110-01811
12 9428
13 110-01921
14 Sid.
15 Std.
16 Std.
17 8220
18 2462
19 110-01681
19 110-01682
20 9432
21 9522
21 9307
22 140-05471
23 110-01521
24 Std.
25 9269
26 9225
27 110-00771
28 Std.
29 110-07511
30 Std.
31 6467
32 9305
32 110-05201
33 Std.
34 150-01531
35 9294
36 8009
37 Std.
38 8011
39 110-04521
40 190-00431
40 26A80
40 59-80
41 ---
41 ---
42 150-00332
43 9287
44 Std.
45 110-01052
46 110-01062
47 110-01071
48 9473

DESCRIPTION QrTyY
Q

o E

£ 3

(=] =]

5 5

o o

Reversible scraper blade 3/8" X 4" X BAYE" IG ....coviiiiii et i -
Reversible scraper blade 3/8" X 4" X 05" 10 ..vvvvvveiiviiee oo ee et et et ees eeareesssseseas -1
Plow bolt 7/18™ NC x 134" Ig + nut & 100K WASHET ....c.ceciieiie e ee et 9 9
BProcket DH00H ... et e e et e nr et e r et et e s se e opt. opt.
Hexagonal socket set sCrew 378" NC X 378" 10 (2) ..ot e e s eee e et et es e opt. opt.
Skid Shoe (Fght SIHE) ..o et et st e e 1 1
U-shaped UHMW 378" X 778" X 7" G ...c...v oo oottt seeeeneee 1 1
Safely square pin 3.5 mm x 84 mm 2 2
Skid shaes 0CK ..o 2 2
Bolt 3/4" NC x 6" Ig + nylon lock nut 2 2
COtEr PIN G/B2" X 21 .o e et e ettt ettt e e e e aenn 4 4
Connecting rod Y2" X 2" X 255" 10 ..o et ettt et anee s 1 1
Adjustment plate for gear box + 4 NUES Y2  NC ....ooee ettt 1 1
Rotary drum 30" @ X 12" dePth ...ttt er e i 1
Bolt 3/4" NC X 2" Ig + nYION 1OCK NUE ......oeovecece ettt eeeeee e e 8 8
Bolt 5/8" NC x 1%" g + lockwasher + 6 At WAShETS .....ccccceviiiiiiec e e 8 8
HItCh PN €lip BI32" ... e ettt et b enene e eenene e nenennns 3 3
Storage support pin 1 1
SHOTAYE SUPPOTE ...t te e et e bttt e eme e e e et e eeseervesaasasesastenseneresmearas 1 1
Gear box support (for serial NUMDEN UP 10 1158B) .......oivieeeeceeeeee e st en 1 1
Gear box support (for serial nUMber fram 11587) ..ottt 1 1
UHMW flat washer 3/16" x 8 5/8" 1.d. X 11 112 0., .cveoviviieeee et 1 1
Gear hox (for serial NUMBET U 10 11588} ..ot et 1 1
Gear box (for serial nUMBET from 11587} ... e a st et sesmearaeeee 1 1
3-points side bar ......... et heeaeeE e e s ettt atn e aRere e £ Aek e b et e teraseteaseent e tasatatnteteertrennnrrntsen e b eentnebenatn 2 2
RIGht IOWET LG ...t e e ee et et sttt st e ee e 1 1
Bolt 3/4" NC x 272" 1g + NYION 10CK UL ...t 2 2
PN CEIBYOTY 2 ...ttt ettt ettt bt sttt sba e e e e e e mnen e 2 2
P T.O BRI ... et g e e ee et e n e eeeeaen 1 1
Left IoWer RO ... ettt re st e en s es s serenenn 1 1
Bolt 7/8" NF x 6" Ig grade 8 + nylon 0K MU .........ovcie et 1 1
UPPEE NS ..o e bttt ee e et et e e et e e e enranes i 1
Bolt 7/8” NC x 3 1/2" Ig grade 8 + nylon 10K NUL.......ccc.ovicrireiieiee et renne s 101
Splined adaptor 1 34" - 20 (WeIGEUY . .....cviveeeie et ee e e a e a b e e raneneeen 1 1
Auger drive shaft 34 3/8" Ig overall (includes no. 31 and 34) ... 1 -
Auger drive shaft 37 3/8" Ig overall (includes no. 31 and 34) ..., -1
Bolt 516" NC x 2" Ig grade 5 + nylon I0CKNUL ...........ccevieeiiieiecrv e 1 1
Bushing 5/16" i.d. x 7/8" 0.d. X 3/4" Ig (Welded) ........coo ettt 2 2
Sprocket #80 + shearplate (INCIUAES N0. 3B) ...t ettt 1 1
Brass bushing 1 1/4"i.d. x 1 172" 0.d. X 1 318" 10 ..vcvireivirrcee e 2 2
Grease fitling 1/4"-28 straight ...t 5 5
Bearing 1 174" + flange ... e ettt et t 1
SKid 8hoe (Ieft SIE) .....c.ovooic e s 1 1
Chain#BDX T B/ IG o.oveeciesiris sttt sttt e e aes e te s st st eae s e sne e e e et eenseameaenennn 11
ConnECtNG MK FBO .........ooiiiriii ettt et bbb st et sa bt a et e e b enenas 1 1
OFSEELHTKHBO ... ittt e bbbt et ra e ses b st ens e s 1 1
Frame PuB20TRC .....ooviii it ititctsiet e e ee e et se st ee s etassess s oe s e ereneeneeeeasaentnenenasenenen 1 -
Frame P-920-98TRC .......ociiiiiiiiitiecceeee ettt se et ettt e s e e e e ses et et st ee e enenans -1
IIBE CIBYIS PN .. oeivevers ittt et s e eesar et et oesseeneneneeeae et eeeeseerereseaeans 1 1
IHIET SPIOCKET B0 ..ot e et e bbbt st b e eme et e rereee e eeearan 2 2
NUt 7/B" NC .o 2 2
TEIET e 1 1
Threaded rod for idler adjustment + nut 7/16" NC 11
Threaded tube foridler adiUStMEnt .......co.oociiii e 1 1
COMPIESSION SPIING .....cotviviieisiinr i erteisriities b emeee et e st eesmsseseesentesessasesasessensansssestrmereaseesseesesesesmens 17 1



SNOWBLOWER P-920TRC P-920-98TRC (cont'd)

REF.

PART #

Std.
110-01601
Std.

Std.

Std.
346-44500
Std.

8125
110-00951
130-01381
Std.

8925

8146

8145

8112

Std.
140-00881
110-01111
Std,

Std.
110-01341
Std.
110-00731
9277-C
Std.

8226

8227
9410-M
9409

9281
110-02081
110-05171
110-04741
Std.

9410
8149
9285

9277

Std.

8166

8165

Std.

Std.
130-08161
Std.
160-03e41
130-08151
Std.

Std.

DESCRIPTION

Bolt 3/4" NC x 2 172" Ig + écrou A blocage de NYION .........ccoivivieeci et
CREIMNGUEI ... ettt e e e e e e e st e seamete e et et st eseasesseseseesstesesmeesess o
Bolt 7/16" NC x 1" 1g + nylon JoCK NUE ... ettt er e s
Bolt 7/16" NC X T 112" Ig + NYION 100K NUE ..ot s s e ms s
Flat Washer BB" ... et e nae s s ene e e ereeeees e
Nylon locknut /8" NC Hhin ......o.oe e ettt e ee et e e eeseeeemena
RO PIN SIT8" X 271G ..o ettt e ettt st e eeee s s nen e ee s
RUBDEM fBSIBNEE ... ..t e et e st ettt e et ee e ee et et
Chain guard cover ...
Inside guard (welded)
Bolt 38" NC X 1" Ig + NYIONTOCKNUL ... v ettt ensaeaes
Inside QUATH (BOREEY ... et ee e v e s te et et e e ser e b s etsseanes
Chute JUSHING BUBE ..ottt st et e et e ee et e eetevee et ee s sae et ats ot se o opt.
Chute BAIUSHING MO .....oe e e e oot e e seeseereatatetaase e st essnsssesesesesns opt.
LOCK PIN A" .ottt ettt er e ettt en e eneeen e e s opt.
NVION LOCKNUE BB NG ...t r et ettt eneeeeee e opt.
Hose8 MOUNTING PIALE ......cercieit e et sttt e et e e ee e et e e seaen opt.
MOUNENG SUBPOM PIBLE .......cve e e e bttt ne et et ee e ee e seenseasarrans opt.
COHEIPIN /8" X 1" e et ee sttt e n e e eaneme e easee et er et atesen s opt.
Bolf 1/2" NC x 1 3/4" Ig + nylon Iocknut & At WASHEE ..........ovevieceee et ees e 2
Retaining Bracket ...t ettt s 1
Bolt 7/16" NC x 3" Ig + nylon facknut 2
CRUE . e et e ettt et ee et ne et et reet et e rene 1
Bearing 172" +HaN0E ..o et et e e nrenearans 1
Grease fitting 1/8" NPT straight ... ettt e e et eeaee s 1
EIDOW Q0% UB™NPT ..ottt e e ee st st en e et se e st eennteae et ete s 1
Straight jeint 1/8"-NPT 1
Modified flange F208 1
AN 1 . e ettt et e et e sttt ar e et et e e s 2
SO BOA B T 42 B oottt et et e e e e et eat et e e e e e s et e s ereonesaens 1
1
1
1
1
1
1
1
8
1
1
1

A BN o o o P920TRC

AUGEEN PoB20 ..ottt ee et s b e b b1ttt et et e et et ee e eme e ee b enen
Auger P-920-98 .................... .

Impeller 30" @ 5 blades
Impeller cap screw 5/8" NC x 174" Ig (ass. with lock-tite 242) + lock washer...........coeeveeeereeenvnnn,
Flange F208 ..o ettt et e s e b1 nne
U-shaped UHMW 2 14" 1 Q. oo e ee e st seesataaren e bt e st en e
SUUAIE KEY 112" X 112" X 4™ Gttt et ettt ee et r e er e
Bearing 172" # flANGgR .......co i e bt eeee e e ee e eenen
Boit 1/2" NC x 1 3/4" lg + nylon locknut
Flange F207
Bearing 174"
Rotary drum safety shear bolt 3/8" NC grade 5 x 2" Ig + nylon 0CKNUE .......c.coveereeerc s e,

Bolt 3/8" NC x 1" Ig + (rondelle de blocage (4) ..o eeer e e s ees opt.
GRUEIH .ttt re e e e e et b 1 b4t s ee et et eme e et e me s et eme e et et e tanteteseaneantaras opt.
Bolt 7/16" NC x 1 1/4" ig + nulon locknut + flat Washer (2) .........cccoevieeeeiei s eeeee e enans opt.
Spacer 174" id. x 194" 0.0, X H32"hICKNESES 1...ooeeviceeecce et e s e et r et 1
Orbit MOIOr SUPPOTE ...ttt ettt et e e st eenenenaesee e eserasteseasesasees opt.
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & fat washer {4) ..o opt.
Bolt 174" INC X 34" Ig + 100K WASHET ... e e s re e s e e e b et et et e e oo e s ss e e e opt.
HYydraulic orBif MO0 .....c.ceiec et et ettt ettt e et e e e e e e ene e aennn opt.

-35-

3]

A.p_._._‘m_‘_;mm_;MP-QZO-QSTRCj

opt.

828888

(ol o o]
T T T
-

0000
=R-5-5-
L



MANUAL CHUTE KIT M-7486

REF.

[Co e BN N w> B &) I SR SV I \N P

PART #

Std.

8301
110-07381
Sid.
110-07391
Std.
110-07401
150-01511
Std.
140-05361
8089
140-05521
110-07241
Std.

Std.
130-08181
Std.

DESCRIPTION

Bolt 1/4" NC x 3 1/4" Ig + nylon locknut & 2 flatwasher ...
GAIN DO .o et ettt et e een et es s e annnets

Bolt 1/4" x 2" Ig + nylon TOCK NUE.......c.ociiiiiiiiiic ittt et e e
REAMUDE ... e e es e er e e e aeatser e s anre s
Bolt 1/4" x 112" Ig + nylon IoCKnUE ..o et
Crank SUDPOTE ...t ettt sttt s e s s e st s bt seabsabb s eabesabe st ben ene s
L= T 1 PO OS OO
Bolt 7/16" x 2" Ig + Nylon I0CKRUL .......c.ocieiriiiie i it cense e
SUPPOM PIALE ..o e e et e it e et erte et et e et
UNIVEFSAE BIOCK ....oeiiii e ettt
KEY /18" X 1 A 1Q ettt et e et
B OOMN GBAN ... e e e e
Bolt 3/8" NC x 1 1/2" Ig + nylon locknut + 2 flat washer ...
FIAt Washer 14" ettt st e sebeseteeeban b ae et beneres
Rotation system SUPPOM ...t e et
Bolt 3/16" NC x 1 3/4" Ig + nylon Iocknut ... s s e st e see

-36-



SEMI-INDUSTRIAL CHUTE PSI-7486

REF. PART #

120-00741
Std.

8208

Std.

8210

8211

8212

8213
110-01111
Sid.
140-00881

= O OO~ WwhN -

—

DESCRIPTION

Chute base..............

Bolt 72" X 172 1g + nyIon 10CK NUE .......coovoeec e
Lower chute deflECIOr ... et s e st
COtEr PIN 178" X 1™ 1G ottt es e et e et nae e
Lower chute deflector Pin........c.cou oottt e e

Connecting rod.........

Upper Chute deflEClOr ..ot e
Upper chute defleCtor PiN..............c.vii ettt e s s e e eeer e s enee e
Threaded rod for idler adjustment ..o s
NYION TOCKNUE BITE" NC ...ttt et s ettt rne

Fixation des boyaux

-37-



INDUSTRIAL CHUTE PC-7486

REF. PART# DESCRIPTION QTyY
1 110-01811  Chute adaptor with qUICK @HECH ...............o.oiiie e
2 Std.  Hitch PinClip B/32" ... ettt
3 8200  Pin for quick attach (adaptor & extenSION) .........cco.ccovriveere e ee e e e

4 PR-7486  EXtNSION 48" PR-T486 .........c.ceviceiiritceeceeee e es st sttt ettt ee e s e opt
5 Std.  Bolt 172" NC x 122" Ig + nylon IoCK NUE..........o.ciiiiiice e sen s
8 8211 CONNEBCHNG FOU ...ttt ettt ee e e e e et e e aseeare e eres
7 8212 UpPer defl@CtOr ...ttt ettt ettt ea e
8 213 UPPEr deflECION PN .o ettt e et ettt et s e s et
g Std.  Cotter pin 178" X 1" 1g oottt eeeeee e,
10 8210  LOWEr dEfIEOIOT PIN ...oe.eeieccee ettt et as e et e sesnenens
11 BZ219  LOWET JEflEOIOT. ... .ottt et e e ese e ee e ettt e e e et atsaberens
12 T10-01821 ChUIE DASE ... et eee e ettt ee e enee e
13 Std.  Nylon 1ocknUE 5/16" NC ..ottt et eees e e e
14 140-00881  HoseS MOUNNG PIAIE ....ovcviviiiii e e ettt e
15 110-01111  MOUNting SUPPOrt PIELE ..ottt ee et ereeeesenern s ee s
NI* 110-018%1 “Industrial’ chute assembly (includes #5,6,7,8,9, 10, 11, 12) oo

NI= NOT ILLUSTRATED

-38.



HEAVY DUTY KIT

REF,

DWW W W 0 00 00 ~ ~J ~) OF &7 31T £ B 0 €O I &I 60 M M =i —3 o3 —x —a

PART #

140-04051
140-04061
140-04071
140-04081
140-04091
S,

Std.
140-04111
140-04121
140-04131
140-04141%
146-04151
110-05501
11005511
110-04681
110-04811
Std.
130-08291
130-08301
130-08321
130-08202
130-08302
130-08322
VIP-740
VIP-800
VIP-860
VIP-862
ViP-992
ViP-980

\' B
\ o .\\\
.
~. “\\\
\\
DESCRIPTION

Seraper blade thardened steel, not sharpened, reversible) 1/2" x 4™ x 67%" ...
Scraper blade (hardened steel, not sharpened, reversible) 1/2” x 4" x 73%" ...
Scraper blade (hardened steel, not sharpened, reversibls} 1/2" x 4" x 78%" ...
Scraper blade (hardened stee), not sharpened, reversible) 1/2" x 4" x 84%" ...
Scraper blade {hardened steel, not sharpened, reversible) 1/2" x 4" x 90%" ...
Plow bott 7/16" NC x 1%" lg +nut & J0ck Washer ...uvu.vcvssereces v reonsenssssssensnsanes
Piow boft 716" NC x 17" Ig +nut 8 10TK WESDE .vvvueversve s e cesevesesesesesssenssenens
Scraper blade thardened steel, sharpened, not reversible) 1/2" x 6™ x 67%" ....
Seraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 73%" ....
Scraper blade (hardened steal, sharpened, nat reversible} 1/2" x 6" x 79%" ...
Scraper blade (hardened steel, sharpenad, not reversible) 1/2" x 6" x 84%" ...,
Scraper blade (hardened steel, sharpened, not reversible) 142" x 68" x 90%" ....
Carbon steel skid shoe (right Side) ........evoneeieeieernes e seeerersseenssessssess sanesenn
Carbon steel skid shoe (Tight STHE} .........ocvvessserersserssessenes FTRRPN
Carbon steel skid shog (left $ide) .........e.eerevevrvvsesersenesesscessieneee
Carban steel skid SHOR {l6FL SIE] ...vvvvuce e v rsrnesessserssss s sesesenassessensasnsss

Plow boft 718" NC x 15" Ig + nut & lock WaSher ........cuseeusisseneeesssemssesenssesene
Lateral blade (Fight STHB) ......cveveermeismsiossseeiene oo rsseresass astsessssce seeesenesmeeee
Lateral blade [right side) .....

Lateral biade [Fight SIHR) ....ooco e esesersesrcssssssies e memsesnnribererasssesse s sene e
Lateral blade {left $id8) .....ueeeeereueeereeneres :
Lateral blada {feft side)
Lateral blade {left side) ...
Full fiight spiked auger ....
Full flight spiked auger ...,
Full flight spiked auger ....
Full fright spiked auger ....
Full flight spiked auger ....
Full flight SPIKEH QUGN ..vevesseesers e cens e eeeecemerssmoesemssssssasssnes

-39.

R

P-740

P-740 TRC
P-800

. -

P-800 TRC
P-860

P-860 TRC
P-862

P-862 TRC
P-920

P-920 TRC
P-820-98

P-820-98TRC



P.T.O. SHAFT # 8114 s

D=

5-0&

oy . ‘-__‘UI

oo
—

o

=
o

REF.

CO~NHOTh WN -

PART #

8221
8073
8061
8110
8079
6341
8077
8076
8142
8074
8068-E
8113
8235
8236
8223
8069
8070
8071
8072
8084-E
8083-E
8109
8086
8085
8087
8222

DESCRIPTION

Safely shear yoke (2 bolts) .

U joint + 4 retaining rings + 1 grease fitlng .........ccceeevirienicninin e e s e sen

Retaining ring .......ccoccocveeeneee
Grease fiting ......occocceeeveen,
Yoke for inner tube ..............

Stopper for inner {ube .........
Innertube .......ccccceevvinninnen,

Qutertube .....coovveeeeeen,
Stopper for outer tube .........
Yoke for outer tube .............
Yoke stopper 1 11/16".........

Yoke with hole 1 3/8"-6 splines + YOKE SIOPPET ..ottt se e e en e e s
P.T.O. section, side with safety shear bolt, inner part, without protector .............c.cccoviveeimvnreiree s
P.T.O. section, side without safety shear bolt, cuter part, without protector .............cooooeeeerev v

Adaptor (2 bolts) .................
Yoke and shearplate ...........
Ball ..o
Grease fitting ........coocvevvriene

Safety shear Bolt MTO X SOMIM ...t ee et e e e e e eeneseene e e enes
Bearing ring for Iner guard UDE ...ttt eres
Bearing ring for outer qUAard tUDe ..o

153 (0] +] o 1= RO
Inner shield ........ccooeeeeeee.e.
Cuter shield...........c.............
Complete shield ..................

Bolt M12 x 70mm + lock nut

D ——}



P.T.O. SHAFT # 8202

%
L15 1617 1819

‘ | 20
REF. PART # DESCRIPTION
1 8237 Safety shear YOK (2 BORS) ......ccccvecireirir e e et et sn st e et srses st esens
2 8238 U joint + 4 retaining rings + 1 grease fitling ........ccoeovvov et r st
3 8081 REIAIMING TG ...ttt r sttt sttt ee e e eeeee e ese e eras st aeas
4 8110 GrE@se fIHING ..ottt sttt et st et e ettt rt et e renas
5 8239 YOKE TOFINNEI HUDE ...ttt ee et ee st e ee et e e eae e et nt st en s s eteseeeseans s e
8 8075 StOPPEr TOr INNEIHUDE (oot ees st re e ee et e e e e et se s eseeee e seeee s neeee
7 8077 IANET RUDB ..ottt et oe e eraen et se e en e e e sen e s ene s neeeseseeneeseeen
8 9212 OUEBT IUDE . e sttt sttt et et een et esee et st s s s e bt
9 9210-E SHOPPEF fOr DULET BUDE ..ottt ee e rec s s vt ee st s s e st e et es s snemsseetaee
10 8240  YOKS fOr OULET fUBE ooveeicee ettt ev e e b et et ee s e e sensae st eneaeenenn
11 BOBB-E  YOKE SIOPPEI T T1/18" vttt ere bt ees e ee oo vrtas e seseestesessneaeas e s res
12 8250 Yoke with hole 1 3/8"-6 Splines + YOKE STOPPBI .....covovciiviieiiti e eteeeeeeesesese s enaeeena
13 8241 P.T.O. seclion, side with safety shear bolt, inner part, without protector ...........ocoovcoivveeir s eereeeevees
14 8242 P.T.O. section, side without safety shear bolt, outer part, without protector...............coccvevivveeeveesores
15 8243 AaPIOr (2 BOMS) ..o e ettt et et s st e st te e renns
16 8244 YOKE AN SHBANPIATE .....cocvieii s ettt ettt et e ee et et e s st e e sreee e e sens
17 9205 BaH A e b b eeneeeee e e nee et a e eenra e eaen
18 8071 Gre@se fItING ... ettt ettt sttt et en e e renenennenas
18 8218 Safety shear DOt MTO X BOMIM L..ocivieie it e et s s et s eeresseseesmseesmessore b eaeseseeeeeeee st
20 8245 Bearing ring for inner QUAI TUDE .........c.ocieiei ettt evee e st b s s
21 8246 Bearing ring for outer QUAING TUDE ...ttt e st e et e e sr ese st e eren
22 8109 (o7 oL OV SOOI
23 8247 NG SRIBIT L..coiiici e ettt e r e st enenesne et er e eeeanrens
24 8248 OUIBE SRIBIL ...t et ettt et e e e re st asesevaseseanens
25 8249 Complete ShII ... ettt et ettt r et e
26 8222 Bolt M2 X 70MM + IOCK MUL.....eeicrt ettt et e e e e e e eemeeee

LMo ——el)



P.T.0. SHAFT #9225 s

REF.

WO~ bhWN =S

PART #

9453
0464
9208
9454
8110
9214
8075
9212
9211
9210-E
9209
8068
9455
9463
9224
9456
9457
9458
9458-1
9204
9205
8071
9207
9459
9460
8109
9221
9220
9222
9461

DESCRIPTION

Safety shear yoke (2 bolts) 1 3/4" = 20 SPHMES ......occeveeieiiieiie et ee e vt eeeseesesseseesesessesesassseeas
Safety shear yoke (2 bolts) 1 3/8" - 6 SPlNES ...e.ceeeeeevcreeecie et ee e
U-joint + 4 retaining rings + 1 9rease fithiNg ..o ceeceeeeieeesi et veesresessressseesssesees seens
RELAINING FING ©ovtcie ettt ee s e e e ss e se ettt s e eeeeeesmneananeren
GrEaBe fillING ..veiiiiciic e i e e ettt et et et et e re et asranareeen nrate
YOKE fOrINNEI HUDE Lovivivi e e bbb ee e e ra s et e
SHOPPET FOT INNBI TUDE 1. e et ses ettt eee et e e e e e e rmene
EINBT TUDE Lot a2 s b ettt st e et ne et e e e n e en
DUBI TUDE .ottt s s b st s s et s e b e seea ot eb b ea e s b eme et enteeenterneeeenennene
StOPPEr fOr QUEBT BUDE ..ottt ottt st sttt e e eeneeenentnne
YOKE fOF GUEET TUDB ... en e et eat et e b et er st eraneananan
YOKE SIOPPET 1 318" .ottt e ee e st ee st e et e san e eee e ranesranraneen
Yoke with hole 1 3/8"-6 splines + yoke SI0PPEX ... e s
Yoke with hole 1 3/8"-21 splines + YOKE SIOPPEI .....c..coeveeeeec e e e e s
Yoke with hole 134"-20 splines + YOKE SOPPET c..vc.iiiiiiiieeeeeeeeeeeeeceee vt een e neres
P.T.0O. section, side with safety shear bolt, inner part, without protector ..............oovv e
P.T.0. secfion, side without safely shear bolt, outer part, without protector ... i
Adaptor 134°-20 SpliNes (2 BOIS) ..ottt
Adaptor 13/8"-6 Splines (ZBOHS) ....cooveeiceeee et e
Yoke and ShEarplate ... e et n s st ee e taennaent
= | O OO T
Grease fIltING .o.oce e e et st ee e eeeeeeeaes
Safely shear Bolt M1Z X BBMM ..o et n et sessasseassans
Bearing ring for inner gUard tUDE .........c..coo i e s
Bearing ring for outar QUard tUDE ...t e et e e e
BlOPBE et e e b St e e e eaeaseas e eaeanerere e tareaba et enen
INNBESIHBIL ... e e et e e e e bt e s sae e e et ansan sneas
OUEEr ShIBl ... e e e b e bt e et e sre st e et ene s saree s et
Complete Shigld ... et e e st sreree et
Bolt M12 x SOMIM + 100K NUE ... e st s s enes

-
DWW ———



P.T.0. SHAFT #9475 aw

7 1"
e | |
| 15 1617 1819 13 [ ] 1 |
REF. PART # DESCRIPTION QTy
1 9476 Safety shear yoke (2 bolts) 1 374" - 20 SPINES ........ceeureireeeereree e e oot 1
2 9477 U-joint + 4 retaining rings + 1 grease flING ........o....oooeeeceeeeeeeeeeeoeeeeeeeee e 2
3 9478 RETAINING FING ..ottt eeee e es b e s et et 8
4 8110 Gre@se fitNG ........couiiriii ettt et e e eee oot et ee st 2
5 G479 YOKE FOr INNEI tUDB ..ottt ee et s et eeeee e 1
6 9210 STOPPET FOF BUBE ...t ettt e st e et st ettt eee et e eso 1
7 9212 IMNBIAUDE ..ottt et et et e e et e e e eeons 1
8 9211 OUEIBI DG oottt et e et et et ee e e ee e esee e oo 1
g 9210 STOPPEI TOF BB ...ttt e re e e e e ettt ee e et et et 1
10 9480 YOKE fOr QULET tUDE ..ot ees e et es oot eee e e 1
" 9336 Yoke stopper 1 15/16" 2
12 9481 Yoke with hole 1 3/8"-6 splines + yoke stopper .......................................................................... 1
12 9482 Yoke with hole 1 3/8"-21 Splines + YOKe SIOPPEE wv.vvievos e ee e e oo s te oo opt.
12 9483 Yoke with hole 134"-20 Splings + YOKE SLOPPET ..o opt.
13 9484 P.T.0. section, side with safety shear bolt, inner part, without protector .—........oveeeeeeeeeeoeeoe, 1
14 9485 P.T.O. seclion, side without safety shear bolt, outer part, without protector.........vve v, 1
15 9486 Adaptor 1%4"-20 SPliNes (2 BOMS) ..ottt et et 1
16 9487 YOKE ANU SNBAIPIAIE ...t ettt st e et ee ettt es et e s 1
17 9205 BAI .. et et e bt er e e e e eee et e ettt ess st ne et see 24
18 BO7T  GEESE fING .......oiiiicicre ettt es e e s s e e e oot ee e 1
19 9207  Safety shear bolt MT2 X B5MIM .....ovviuireiiieiitieeeeeeceeee oo ess et e ees et ee e ee s 1
20 9459 Bearing ring for iNNEE GUANG tBE ...........cciiiiiii s seeesseseesesesses st e et eeeeeeeeeee s 1
21 9460 Bearing ring for oUter gUATd BUBE ..o e seesseeeseees s es et eeeeeeseee e oo 1
22 8109 SEOPPEI e e ettt et et et et b e e es et een s oo 6
23 9221 NI SRIBIT ...t ee oo e 1
24 9220 QUEBT SRIBIL ...ttt ee e oo 1
25 9222 COMPIBIE SRIBIL ..ot et e ettt 1
26 8222 BOlt MT2 5 70MM + 100K MU ..ottt ee e st s e s et 2

1



GEAR BOX # 8251 ()

REF.

OO~ DA WN =

PART #

8043
8044
8045
8046
8047
8048
8049
8050
8051
8052
8053
8054
8055
80586
8057
8058
8252
8080
8061
8062
8063
8064
8065

DESCRIPTION : QTty
CASING .ttt et e et a et e n et ettt ettt e e e e e et e s ret e e bt an et et et 1
Roller bearing N0. 30208 ...ttt st b s et eee e eerevae e bt et ens 2
Inside GIFGHP BOMM .....oviriecee ettt eee et ea b s en e ee e seneres st erneanas 2
Oil 5881 40 X B0 X T2MIM ....etritiiieeei ittt e ettt s sttt b e st e s eesenen s eseeeeneens 2
AJUSTING WASHEE ......ooiiiieeee e ee et r st eee et e s s eneeeneeeen 1
GRAN B .. e b ettt e et b ea et et et e e et et nten et e s et e et ereseeeen e nennn 1
OULESIAE GIFCHP AOMIM «..ecit e ettt e et e e st e reatavesesretesensessetonserestessstessssnes 1
Roller bearing N0. 30207 ... et e e es et sess e es st seseeseeasenenenesereesens 1
SPACET FIMG .ottt sttt sttt e e sa s bt o0 em e ne e eeeeeeeseeeremeasnenesesteseneetonenserseeassrsen 1
AQJUSEING WASREE 11t s e s s v e e e ran et nennesesenenaneesasanenen 2
Ol 888l 35 X T2 X T2MM Lottt bt se e eeee e e e reesresesseteseeeteseaeetaeeeae s 1
Side shaft (174" - 19 SPlINES) c.ocv ottt ettt e e et e e sesseseeseesesesennsmeas 1
INSIAE CITCHD T2MIM (ot e e e s e s e s st ee s st s et e e e e e e e e et e sr e e serenan b eres 1
Ball Bearing NO. B207 ... s e et ettt ee et et e e et et et eerteane e 1
OUtSIAE GIFCIE BIMIM et e st ettt e s eeee e enee e eeeeeeeee e e e emeae 1
AGIUSHING WASHET .o e e et s s sttt srt e teee e et e 1
Impeller shaft {1.575" & 1 3/8" - B SPINES) .....ccieiveee sttt st e s e e 1
GEAN Z-18 e ettt e et an e st e e e et st et t e e et ente e e ernes 1
GASKEL ..o e et en et ettt ee R bt e e e et et et ne et ennenereeberetnrnenseaen 1
BOI MO X TAMITI .ot e e et s e te s et eer st e e st eneeemnrenneaarsnensenn 4
VBT i e et e e ettt 1 a4 et e e e eee e eeereeerataraaen e reetete st eteseaeenree 1
OEPIUG ettt e et ese et e st e et e vebenaaseneateseesereesennatene 1
O AlEE PIEG vttt et e reeteet et es et ene et ensasereesesamtrne 1

- 44 -



GEAR BOX # 9522

REF.

DO~ AWM=

23) (24) (25

PART #

9523
9245
9246
9526
9527
9528
9529
9530
9531
9532
9249
9250
9535
9536
8537
9538
9539
9540
9541
9542
9543
9524
9544
9525
9533
9545
0534

6

7

8
DESCRIPTION QTyY
Impeller shaff 2" et 1 3/4"-20 SPIINES .......ccoiucie ettt 1
Rolier bearing cone LMTOAG49 ...ttt e rer st see 2
Roller bearing cup LM104912 _..................... e et e e e e b e e r e et e e s bt e e aaeerneevasehbeabssrrarean 2
Qil seal 2"1.d. X 3" 0.d. CR1D993 ..ottt 00 ee s e e e e eeearraeeeee 2
Washer 2" i.d. X 0.083" thiCKINESS ...t re e sttt soe e e een 1
Gear 2218811 - oI 2" ... e e e ettt et et e e 1
CABING 1t ettt e bbb e aR e rE e Rt S ba e ent et entereneermesaen 1
Gear 22168th - NOIE 1 34" ... o ettt sttt eeen e en 1
ROIIEI BEAMNNG CONE BTB2 ..vineeeeeeie e es et r et rat e et e e et s e eaneeneeeemeretessbentesesrennsenseseesnanns 1
ROller BEANNG CUDP 3730 ..ottt et s e e e se s b e s b ons sanase s besbesas e ssbessaeens 1
Roller bearing Cone 28581 ...ttt et s sr oot e s eas s st e bt sas e et neen 1
Roller bearing cup 25520 ......ccccevvvecviiiinninn, ettt ee et et ne ettt v R et e b e e e bbb an e b rras 1
Oil sealé 1 3/4" i.d. X 3.285" 0.0, ..o ceoiiiii i eee e e s e s rea st sne e nne e e sre s 1
Side shaft 1 3/4"-20 SPHNES ... ettt rr s e s s ereas 1
SNAD FING oo et bbbt se et eae et e e et e e ans e e e easnsernrereatenenens 2
Washer 1 3/4" 1.d. X 179" thiCKNESS ... et 2
Key 3/B" X 3B X 148" If ..o e ettt ne e re et ares 2
LT a4 T OO O OOy 2
Washer 2" 1.d. X 0. 134 HHiCKNESS ....ocuiie e et sess s sre e s ens s et 1
Shim 2" i.d. X 0.007 " ThiCKNESS ....ovvev i et et sb s st esr e bt e s s esbe e s e nd
Shim 1 3/4" d.i. X 0.007" thiCKNESS ..ot st sre e e e b e nd
Qil plug 1/2" NPT (fop and Bottom) ........oceiiieiccciee ettt sn et s e ares 2
COVET (CIOSEAY et e et e e e ee e e emeeme e e e e et e et ae et eantese et sreean aneen 1
OIEPIUG AT NPT ottt sttt ee et e et en e et se et e s sesrereree s abstn st aar e emees 2
BOIt 378" NG X 171G et ettt ittt et ee e et e e e et e eae et eseertsa e s e e reeenens 16
COVET (OPBN) it ie i et a e e e bbbt e b et e e s ssebeseesmsanseaeabeensenssanesaaabestesreneennsasnaes 1
Spacer 0.007" hICKNESS .......oicei ettt e ettt et e e e e eren e et s eees nd



GEAR BOX # 9307 oy

REF.

[ia e N er i, N - JUN X PR

PART #

6314
6315
6317
6318
6319
6320
8321
6322
6323
6324
6325
6326
9345
6328
6329
6330
6331
6332
6333
6334
6335
6336
6337
6338
6339
6411
6410
6412

DESCRIPTION

Oil seal 52 x 85x 10 .......
Bearing 30209: cone.......
Bearing 30209: cup.........
Extension .............cccvunien.

ShiM e

Side shaft Z20 (194" - 20 SPHNES) ....c.oov ettt et st et e eeeeeee e s re s es e st res e sese s e s eman

Key B14x9x40............

mpeller shaft (2" & 134" -

Spring washer ................
Lock nut M40 x 1.5 HS ....
Casing......cocvvvveeeeeeneen.

COVEr ot

Roller bearing no. 30209
Roller bearing no. 32209
Roller bearing no. 30210

20 SPINES) ..ot



CYLINDER 25TR0S8

REF.

—
QOO0 hwWwhN =

11
12
13
14
15
16
17
NI*
NI*

Pl
AN

ShaST O RASE S T

Ny AN R N Y

LY

15
20 1/4°
PART# DESCRIPTION
See#RK25TR  O-ring 1/8" X 274" X 2%2" oot
See#RK25TR  Back-up 22" 0.d. X3/16 @ .o
See #RK25TR  O-ring 3/16" X 2 1/8" X 2%" oo,
See#RKZ5TR  O-ring 1/18" X 5/8" X 314" ..ot
See#RKZETR  O-ring 1/8" x 1 1/8" x 1 318" ..o,
See#RK25TR  Back-up13/8"0.d. X 1/8" @ oo ieev e
Ses#RK25TR
492401
Std.
4524-31
492028
491668  Cylinderbody 22" @ ..o
492421 Head (for 222" tube) ..o,
Std.  Bolt 3/8"NC X 2W' +nut ...
Std.
Std.  Threaded rod 3/8" NC X 12" Ig ..vcvvvevvrrieece e
458599  Yoke (for 1 1/8" rod).......ocoeivevvieieiier e,
8183  Pin1"g+cotterpin ...
RK25TR  Repair kit for cylinder 232" (includes #1, 2,3, 4,5,6,&7)

Wiper 1 1/8" 1.0, X 15/8" 0.0, ..o e

YOKE {fOr 212" HUDB) .ot
NUL T NF e et st et e en et es e e eaen s eens

NUEB/8" NC . ettt st ae e sneeanes

*NI = NOT iLLUSTRATED

-47-




HYDRAULIC MOTOR #DH 250 & DH 315

O 00

| — -'_\

; [/ 1
A |
‘{\*’//// 7/ SN\
1 r \ . i 2

PN NN

H\x/

NN N=
. .\\\-\\§\\\\\\\\Q\ | ==aa

SN

S

=

TS Y

%

REF. CODE #

681X1961
151-1313
151-1827
63383385
63381333
151-1608
151-1458
68219054
10 151-2649
10 151-2650
11 63381173
12 151-1713
13 151-1193
13 151-1186
14 151-2641
15 684X2481
16 681X0184
16 681X0186
17 151A0415
18 68121011
19 631X2013
NI* 151-1273

Ooo~NOakhwh-a

25

5

DESCRIPTION QTYy

DH 250 DH 315
SCrEW MB 3 TBIMIM oo et et e e e eeee et s besseene e 6 6
DUSESRAI FING .....eoe et e ettt ettt s see e et e e seanen 1 1
SPIGOL fIANGE ... e ettt 1 1
Shaft s€al BAKDH FING ........oooiieieec ittt eeeaaa s 1 1
TN e ettt ettt et e et et et ee et eeares 1 1
BEAING FACE ..ottt et e ee et st se et e nene et enenan 1 1
Axial Neadle BEAMNG ..o st 1 1
WWOOAIUTT KEY .ooviie ettt et e e e et e e ass e 1 1
Housing and output shaft ... e, not sold
Cardan SNAME ..o ettt 1 -
Cardan Shaft ... e ettt . 1
OTING e bt 3 3
DSt BULOT PIALE .. et ae s aan 1 1
GeAr WNBEI SBE.....ooii e e e 1 -
Gear WhEel SEL.....cciiie et - 1
ENT COVRE ..o e sttt et e e e sttt e et seaeeeneaeens 1 1
MBS L et e ettt et e neas 6 6
Screw M8 x 1.25mm Din 8931 X B0MM IG.......ooiviiiieee oot 6 -
Screw M8 x 1.25mm Din 931 X 70MM 19 ..o - 6
NAME PIAtE ..o et 1 1
DIFIVE SCTBW ..ot ettt e ettt sr e e eee e e eeeee et s reeees 2 2
Drain plug 7/16"-20 UNF ..ot ettt 1 1
SBEOF SBAIS ... ettt et et e e st 1 1

*NI = NOT ILLUSTRATED



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 O Grade5 €0 ) (X) |Grades® £ ®
Bolt size Torque Torque Torque
Pound feet |Newton meters| Pound feet |Newton meters| Pound feet |Newton meters
Inches mim min. max, min. max. min. max., min. max. min. max, min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 278 24 29 32.5 39.3
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 73.2
e 11.11 30 a5 40.7 474 54 64 73.2 86.8 70 84 949 1139
172 12,70 45 52 61.0 70.5 80 96| 1085 1302 110 132 1492 1790
9/16 14.29 65 75 88.1 1016 110 132 1492 1790 160 192 ( 2170 2604
518 15.88 95 105 | 1287 1423 150 180 | 2034 244.1 220 264 | 2083 358.0
3/4 19.05 150 185 | 2033  250.7 270 324 | 366.1 4393 380 456 | 5153 618.3
"8 22.23 160 200 | 2168 2710 400 480 | 5424 6509 600 720 | 8136 976.3
1 25.40 250 3001 338.8 4065 580 696 | 786.5 943.8 900 1080 | 12204 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 19526
11/4 31.75 - - - - 1120 1240 | 15187 1681.4 1820 2000 | 2467.9 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
1172 38.10 - - - - 1940 2200 | 26306 29832 3160 3560 | 4285.0 48274

* Thick nuts must be used with grade § bolts.

Grade 4T O @ Grade 7T @ Grade 8T @

Torque Torque Torque

Size of
scTew
Thread

Pound feet |Newion meters | Pound feet Newton meters| Pound feet |Newton meters

Pitch (mum)

min. max. min. max, min. max. min. max. min. Imax. min. max.

M6 UNC 1.00 3.6 5.8 4.9 79 5.8 9.4 19 12,7 72 10 9.8 13.6

M8 UNC 1.25 72 14 9.8 19 17 22 23 29.8 20 26 27.1 352
M10 UNC 1.5 20 25 211 339 34 40 46.1 54.2 38 46 515 62.3
MI12 UNC 1.75 28 34 319 46.1 51 59| 69.1 19.9 57 66 77.2 894
Mi14 UNC 2.0 49 56 664 759 81 93| 109.8 126 96 109 | 1301 1477
Mlé UNC 2.0 67 77| 908 1043 116 130 | 157.2 176.2 129 145 [ 1748  196.5
MI8 UNC 2.0 88 100 1192 136 150 168 | 203.3 2276 175 194 | 2371 2629
M20 UNC 25 108 130 [ 1463  176.2 186 205 252 2778 213 249 | 288.6 3374

M8 UNF 1.0 12 17 16.3 23 1% 27 25.79 36.6 22 31 208 42
MI10 UNF 1.25 20 29 27.1 393 35 47 47.4 63.7 40 52 54.2 70.5
Ml12 UNF 1.25 3 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64| 705 86.7 90 106 122 1436 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 1897 214.1
MI8 UNF 1.5 100 117 136 1585 177 199 | 2398 2696 202 231 | 2737 313
M20 UNF 1.5 132 150 ) 1789 2033 206 242 279.1 3279 246 289 | 3333 3916

Use the above torques when special torque is not given,
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do
not apply if extreme pressure lubricants are used.

-49 -



WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if
maintenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-50-






Ce manuel est aussi disponible ¢n frangais.
Veuillez téléphoner.

[RoNovosT)

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.
260, route 159,
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954



	#11444 to #12420
	Return general index
	Return index group 2
	P-740, P-800, P-860
	P-740TRC, P-800TRC, P-860TRC
	P-862
	P-862TRC
	P-920, P-920-98
	P-920TRC, P-920-98TRC
	M-7486
	PSI-7486
	PC-7486
	HEAVY DUTY KIT
	8114 (T50)
	8202 (T60)
	9225 (T80)
	9475 (T90)
	8251 (T27D)
	9522 (PRAIRIE GEAR)
	9307 (T279)
	25TR08
	DH-250, DH-315
	Following year
	Previous year

